PARTS BOOK
| ND
OPERATING DIRECTIONS

ALLIS- CHALMERS
MODEL

'C” TRACTOR

'EFFECTIVE TRACTOR 74330

A111s Chalmers Mfg

. TRACTOR DIVISION
MILWAUKEE, WISCONSIN




, S

SRa s * TELEGRAPHIC CODE
,"(:‘. 4 i v
P For convenience and economy when ordering Earts by.' telegram, code words may be used for
egch part number. This code is made of a combination of letters least likely to be mixed in
sending. The figures are represented by the letters set opposite below.
5 1-4 4-K 7-Q
o 2 -8B 5 - M 8 -W
8-J 6 -N 9 -X
0-Y Hyphen (-) - Z %
) Thus, Part No. 35252 would be transmitted as five separate words (three, five, two, five,
' two), whereas, b{ the use of the code, the number could be transmitted as one word (JMBMB). Wher-
ever letters of the alphabet appear in a part number, use the hyphen (code letter Z) to separate the &
prefix or suffix from the numerals. Example: UCL-12-1244 would read UCLZABZABRK. Do nat order ._
parts by code unless the order is sent by telegram. o iR
In sending wire orders where code words are used, it is important that a one-word descrip-
tion of the part wanted be specified after each code word. Example: JMBMB Gasket. In the event
the message is received with incorrect code, it will helg us to ascertain the part actually requir- .
ed. Confirm each telegraphic order by mail in order that it may be checked, and if not correctly
transmitted, the error detected. . :
Shipping or other instructions in the body of a telegram which normally consist of many
words, can be condensed into one by the use of the proper code word as given below.
SONST - Ship to me (us) by express
SOOTY - Ship by express to eV
SOYON - Ship to me (us) by mail P
L SOBOS - Ship by mail to ¥
SORAT - Ship to me (us) by freight e
2 SAPAT - Ship by freight to o
; SPLAT - When and how did you ship parts on my (our) order *
SPATS - When and how will you ship parts on my (our) order
STAUB - Cancel my 20\11'; parts order
STUFE - Add to my (our) parts order
SOMOR - Duplicate shipment of my (our) order
¢ IMPORTANT X
To obtain parts promptly, give name and part mumber.
Order parts from the dealer for your territory.
Be particular to state gost office :address, town, county, and state where parts are to be
shipped. Also specify whether material is to be shipped by freight, express or parcel post. S
Confim all telepho:ie or telegraph orders in writing. :
No credit will be allowed on parts unless they are returned to the dealer from whom they
were purchased; from there they will be returned to the factory for inspection.
; __Unless claims for shortages or errors are made immediately upon receipt of goods, they
will not be considered. .
When broken goods are received, a full description of the damage should be made by the
carrier agent on the freight bill. If this description is insisted upon, full damage can always be
collected from the transportation company.
: No responsibility is assumed for delay or damage to merchandise while in transit. Our
responsibility ceases upon delivery of shipment to the transportation company, from whom a receipt .
is received showing tha shiﬁmmt was in good condition when delivered to them; therefore, claims
(if any) should be filed with the transportation company and not with Allis-Chalmers Manufacturing &- 2
Company . :
The ri§ht is reserved to change the construction or material.of any part or parts where
it seems desirable to do so, without incurring the obligation of installing such changes on units
‘already delivered. ® : : |
- . '
a®
e QQ a-'.




{ 7 y, cnss—— / 7 A%
o, a4 0 B & ' / D f =
o G N J - -’ ¢ : 3

Most acclidents, whether they occur in industry, on the farm,
at home, or on the highway, are caused by the failure of some
individual to follow simple and fundamental safety rules or
precautions. For this reason most accidents can be prevented

by recognizing the real cause and doing something about it
before the accident occurs.

Regardless of the care used in the design and construction of
any type of equipment, there are many conditions that can not
be completely safe guarded against without interfering with
reasonable accessibility and efficient operation.

A CAREFUL OPERATOR IS THE BEST INSURANCE AGAINST AN ACCIDENT.

THE COMPLETE OBSERVANCE OF ONE SIMPLE RULE WOULD PREVENT MAN¥
THOUSAND SERIOUS INJURIES EACH YEAR. THAT RULE IS:

NEVER ATTENPT TO CLEAN, OIL, OR ADJUST A NACHINE WHILE IT Iss

IN XOTION!

"National Safety Council®




Cors i

s

T N AR

INDEX OF ASSEMBLIES

NAME PaGe
AR CEEANER e ST b oS i R e el e et o
BEtiTe PUCl ey oo i e i i e i T L R e
CAMSHAEIAREIE SIS ot Sl LS S AT SR 3 ST So S RO e
CARBURETOR . @i IeT e BT O IONL O oK o S0 e e e e eVirer ie Bre o ot re ite 20
CARBURETORP‘RT.....-0‘.0-..00000.!.2'
CLUTCHRANDECIUT caMHOUSIN G ST S AR TR e s s S oo 5
CONNECTINGRRO D, R (ot B e e SR R e SR
CRANKSHAFTQ.O.'O...l.'o.'..'..‘..‘6
CRANKSHAFRTIREXCHANG € ore: henehiaate aidiad Lo s v S i i i e
CYLINDER BEOCKS o o e Silie notte el e e ilel (eliie  eline il etk y Tile e i85
CYLINDERAHEAD I AND VALV ES Sl e ot sl aitshie ot R
DRAWBARCANDEPUATEORM: o' i b1 oo tiatie nie o irass TSRS I E e
FAN..--.....ooouo-oooo.oooooo'9
RRIAMES TSI IR O et o ior, o) e s oo s S RS e s
FRONTASUPPORT "AND :SPINDLE o ot ol 4 ot e abi AN DN RO
RUECHITANK: SoU oo es o oot 1o riiatbr e live Doprarn S ok duhee vu i CRpR B
GEARICOVERGIG Tonlste 70 010l o ot orinie o AR S B 1
GOVERNOR CONTRIOU S\ eiiiaiite: ol sl hailn: 7ol oottt ER i DS
GOVMERNORIAND: MAGNETO/: lietie 'or o oite iaiiaii s et GGG O 5
MAGNETON 0Hi0 e Nal e ool Tol o o isiiel voi i alts S LG S 25
MANIIEOLD! AND  CARBURIETOR o o o o o ioiielar b SRR EISE 50
OHEIRAIETER o ol oo oitie o loiioiie e ths raiiouni L INEIISIIS SRS o
OREHRUNPA o) 6 4 iiei a0 oilia - siieth ok doih it s USSR o
OMURISUMP o Vol o ot ol o6 6 ool iiordatiial Poitiali e s LA SR s 6
p"ToN.oooQooioostcooQtvo-o-.-o.ls
BOWERBINIET e iis 0L S S s e PO S e b
ROWERGIAKE=OFF/ ol as o tiar 1o fo Rt At ANaS PRI B 4 0 SRR SR (o)
RADIATORISI e oiioioliin. ol o orie s st et S AR
REAR AXLE ° 0 0. 0 0 ¢ e sl 0 ilel e ite e e ool e e 34
SEAT el ell'e o /e ittty 0 10 8 e el el elett el etier: ele e G 43
SUNGLELFRONT WHEEL o/ 0 oo o olitoriie iotoeits | nratn SR
ELECTRIC STARTING AND LIGHTING EQUIPMENT. o o o » » « o 45
STEERING WHEEL, SHAFT AND SUPPORT & o o o o o o o « o o 37
OOBSHICN G Lo ' dilei o ioiin  erieliiorie. o manbirian it i Sos SUEEE
TRANSMISBTONG 6 iia o s 0 ioitie e i ot st (ST S
WATIER PUMP “ANID FANG o o el o ol foll aliiel it i e )
WHEELS ot .o o 00 giial o ter e ol ariar oo S
WHEEL (GUARD. o o 6% 50 L of o1 o ot o) ot o of orai st G e
WHIDIE [FRONT “AXUE = AR o' o' o s 7o S0 MEIN SRR S
WIDE FRONT AXLE = STEEL . 6 o o s o or i 280 AN

> GENERAL

ALL TRACTORS ARE THOROUGHLY TESTED BEFORE LEAVING THE FACTORY., NEVERTHELESS THEY
REQUIRE ATTENTION ON THE PART OF OWNERS, THE AMOUNT OF ATTENTION REQUIRED IS NEGLIGIBLE BUT
I MPORTANT .

IN THE FOLLOWING |N3TROCTIONS AN EFFORT HAS BEEN MAKE TO COVER POINTS NECESSARY TO
HELP YOU IN CARE AND OPERATION OF YOUR TRACTOR IN AN UNDERSTANDABLE MANNER, FOR FURTHER IN-
FORMATION SEE YOUR LCCAL ALLIS=CHALMERS DEALER,




SPKCIFICATIONS ¥

Motor

ek Ay SR P R R S S R St o SN . Own 3

BORe it e S R SRR O S e e ot el R S A AT ‘“

SErROKE e S SR NSRRI B s BN N SO RSB AT

] 2 S e S S R e s S S S e SR M A SR S e S e e A 240 0)
SPEED - Standard gear ratio with 11.25 - 24 air tires

03l XSl o PR ALY T T SRR SIS o R e SRS L S e e e e ) BT 0T T AT B

e 0T A S R o tie e Vo e Al e e An e S S o S TR A S Y TR

SR Bl Ol iR S e S G DO R R T e e e e e R Tl ) A

O H Tl T Sy G G O O R RS RS S L A e e o) 0 O T A D) 0 %

RN T e s G B e e g g g e s e et i et S o SO AR N RS T

BELT PULLEY

IO O T e e el et ol o e e o L Rl (R G I BT S SO

IREERRETES foin 0 o o oo SRS S i S (/e

BISIEBIAME A0 0 T o 0 T o e e MR L e R S R el e T G
CRA NN A A P A T s el oh oo o o e e e A R QAT S
TRANSHISS TONCARACTIR I e o o o o o o o oie mitiioie & o s e A QUARES
DIREERENTEAGICARAC N R R e el e 1o o] o | 0isitie tailimiitetiiatinato s it s s ¢ SN B OVAMRTES
DR G A S B P A T R e e o s s s s s fo o ariemENESEREEE L R i DA T
COONINGSVSTIM SAPACEIIEI e e o oie o ol oot ol e laeiie Lo AN (TRTSNORS
I TUNTRGESIERIAGITIEN -~ 5 o s S e e 3 e o)

! o Front 28
ERIEPRES SURIKS Gl c ISR Rt e o o o e T Rear 12

CARE AND OPERATION OF ODEL "WC" TRACTOR e s

JHEN TRACTOR IS DELIVERED

Before starting a new tractor, inspect it thoroughly and see that no parts have been re=
moved from 1t, or any adjustments tampered with since the tractor left the factory.

BEFORE STARTING THE ENGINE

Inspect oil level in engine o0il sump. For correct level and viscosity see head-
inz, "Ensine" under "Lubrication".

Inspect 01l in air cleaner cup. Refer to air cleaner instructions.

F111 cooling system with clean water.

Check all points of lubrication and zgrease those equipped with grease gun fittinos.

If gasoline 1s to be used for fuel, fill the large tank with it. If low grade
fuel such as distillate or tractor fuel is to be used, fil11 the large tank with this fuel
.and the small tank with gzasoline. ;

STARTIRG TiE BKGIKE

3e sure the gear snift lever 1s in neutral position. . If in cold weather lock
the clutch pedal in forward position. If zasoline is to be used, open valve under large
tank. If low grade fuel is to be used, be sure the valve under large tank is closed and
open valve under small tank. Open throttle control one-third way. Turn choke lever, on
side of carburetor, dovn. Press starting button, on side of starting motor, all the way
in. ' Jhen motor has turned over two compression strokes turn choke lever forward. As soon
as motor starts, rclease starter botton. If tne weatner is cool more choking uay be neces-
sary.

If tractor is not equipped with electric starter, proceed as above except crank
enzine over two compression strokes with choke lever down, turn choke lever forward. Eng-
ine should then start readily when craniked. CAUTION: Do not Spin motor. To do so may
disengage the autometic impulse coupling and allow nmotor to kick.

“hen the englne is started, sec that the oll zauge 1s registerinz pressure. Uo
not operate the engine unless tihe oll zauze rezisters.

Note:- After the first few hours of operation tishten all nuts, bolts and cap-
screws that hold tozetner parts having asbestos lined copper zaskets between them. This
applies especially to cylinder head stud nuts. Jhen cylinder head stud nuts are tizhtened,
the cylinder head gasket 1s compressed and causes the valve clearance to be takenup. After
the cylinder head stud nuts are tightened, 15)6 sure to adjust the valve clearance.

9




STARTING THE TRACTOR

With the engine rumning, push and hold the clutch pedal forward to release clutch.
llove the gear snift lever to the desired speed position. Gear shift positions are cast
on the transmission case cover. Release the pressure on the clutch pedal slowly to avoid
sudden jerks in starting. Have the throttle open far enough to prevent stalling engine.

LUBRICATION

ENGINE. Maintain oil level in oil sump to the full mark on oil gauge rod.
Use only pure mineral oils of the following S.A.E. viscosity numbers:
Surmer - No. 40 Winter - No. 30
For extremely cold temperatures, a mineral o1l that will flow freely at prevail-
Ing temperatures s hould be used.

If zasoline or other fuels of similar qualities are being used, drain oil sump
and refill with fresh oil of the proper quality and viscosity after each 60 hours of ope-
ration.

If low grade fuel such as distillate or tractor fuel is being used, drain the oil
down to the drain cock, located on the side of the oill sump, after each 10 hours of opera-
tion and refill to the full mark on the gauge rod with fresh oil. After each 40 hours of
operation, drain oil sump completely and refill with fresh oil.

Use only oil of hizh quality of the proper viscosity. The best assurance of se-
curing such oil is to purchase the better grade manufactured by a dependable oil comp any

Wwho has established a reputation for quality products and whose success depends upon main-

talning such quality.

Look at the oll pressure gauge at regular intervals to make sure oil is being
circulated by the oll pump. The oil pressure safety margin is indicated in black on oll
Zauge. Gauge indicator should register within this marzin when motor is heated to opera-
ting temperature and running at normal governed speed.

The governor, timing gears, clutch pilot bearing and rocker armassembly are lu-
bricated from the oil sump supply and need no outside attention.

WATER PUMP AND FAN. Lubricate with two or three strokes of the grease Zun at
grease connection for each 10 working hours.

' CLUTCH. The clutch throw-out bearing grease connection (Item 32, group 280980)
1s made accessible by removing the small cover from bottom of clutch housing. (Item 87

' group 280980) Lubricate with two or three strokes of the grease gun for each 20 to 30 hours

of operation, depending upon the frequency clutech is engaged or disengaged.

Grease gun connections are also located on either side of the clutch housing for
lubricating the clutch fork shaft bearings. (Item 2, group 280980) Lubricate daily with
two strokes of grease gun.

TRANSMISSION. This unit is lubricated from the 01l supply carried in the trans-
mission case. Use S.A.E. No. 140 transmission 01l for summer and S.A.E.N0.90 for winter.
Keep filled to the level of the filler pPlug located on the right hand side of the case.

: BELT PULLEY GEARS AND BEARINGS. Lubricate bearings daily, when gears are engaged,
through connection on end of shaft with four or five strokes of grease gun.

The pulley gears which operate in the small compartment in clutch housing are
lubricated by oil from the transmission case supply. wWhen tractor is used for belt work only
for a period of time, remove inspection plate, (Item 56 group 280980) and inspect the oil
level, adding some lubricant if necessary. Be sure that transmission oil as specifled un-

der TRANSMISSION is used, as heavy oil, especially if in cold temperatures, will not cir-
culate to these gears.

DIFFERENTTAL. Use the same viscosity oil as used for the transmission and keep
filled to the level of the filler plug located on rear of housing.

FINAL DRIVE GEARS. Fill with heavy duty transmission grease to level of filler
plug located on inside of cases (Item 102 group 280991). The capacity of the case is ap-
proximately one pint each.

FRONT WHEELS. Lubricate daily through grease connections until some grease_is
forced out around the felt washers on the inside of hubs.

STEERING SPINDLE SHAFT. Lubricate daily with two or three strokes of grease gun
at connection on front of support. (Item 3 group 280131) . -

STEERING #ORM AND GEAR. These parts are contained in top of front supp t:;ft: and
are lubricate ransmission oil, Inspect and £111 compartment by removing cover from
top of support. (Item 4 group 280131) Keep oil level so worm will be about 1/3 submerged.

Lubricate steering worm shaft bearing(Item 47 group 280131) ,universal joint and
steering shaft support at connection, (Items 5and9 group 280025) daily with two or three
strokes of grease gun.

6




REAR WHEEIS. Lubricate daily with three to four strokes of grease gun.

GENERATOR. Lubricate bearings at each end, through small oil cups, with two or
three drops of light oil for each 200 hours of operation.

STARTING MOTOR. Lubricate bearing at rear end, through small oil cup, with two
or three drops of light oil for each 500 hours of operation.

FUEL

Engines of model ™iC" Tractors are furnished in two compression ratios. Each 1is
designed to efficiently burn a particular class of fuel. For best results, use the class
of fuel for which the engine was designed.

For engines equipped to burn either

low grade fuel or gasoline. These Any fuel having following

engines are designated by letter "K" specifications: gravity 38 to
following the engine number. 44; end point - 525° or less;
Example: W38865K. Octane rating 30 or nore.

For engines equipped to operate For regular loads use 60 Octane
strictly on gasoline. These engines gasoline or hizher. For continued
are designated by the letters "HA" heavy loads use 70 Octané gasoline
following the engine number. or higher.

Example: W38865HA

Engine numbers are located on left hand side ofiengine block, to the rear of car-
buretor.

When burning low grade fuels certain precautions are necessary to prevent exces-
sive dilution of the lubricating oil.

Always select a fuel to meet the specifications outlined In a preceeding para-
graph. Cover radiator to let engine warm up thoroughly on gasoline. Never turn on low
grade fuel until temperature of the cooling system is near the boiling point and when
operating in cold weather, keep sufficient cover on radiator front tomaintain this tempera-
ture.

Always turn off the low grade fuel and switch to gasoline before engine is stopped
so that carburetor will contain gasoline when enzine 1s again started.

Motors having leter "K" following the engine number are mmish'éd with two mani-
fold covers. Cover marked with letter "K" must be used when burning low grade fuel. Cover,
marked with letter "G" is to be used when burning gasoline.

Motors having letter "G" following the engine numbers are only supplied with the
"G" manifold cover and are to burn gasoline only.

ELECTRICAL EQUIPHENT

BATTERY. The "WC" starting and lighting system uses a six volt battery,designed
and built to meet the requirements of the tractor.

After each week of operation, check the electrolyte(Solution) in the battery to
see that 1t 1s at the proper level. This level should be maintained 3/8" above top of se-
parators, never higher, and never below top of separators. Never add anything to the so-
lution except DISTILLED water. Boiled water will not do. The supply of water should be
kept in clean, covered vessels of glass, china, rubber, or lead. )

Do not allow lighted matches or an open flame of any kXind to come in proximity
to battery cell covers.

In cold weather, add water only immediately before running the engine so that
the charging will mix the electrolyte and water and prevent freezing. A fully charzed bat-
tery will not freeze in very cold temperatures, but if only partly charged will freeze and
be ruined at much higher temperatures.

Yeekly readings of each battery cell should be taken with a battery hydrometer.
The readings indicate as follows: 1.280, full charge; 1.225, nzlf charge;1l.150,dischargel.

By takxing frequent readings with the hydrometer, it 1s possible tokecp generator
charging rate so adjusted as to have battery fully charged at all times. ilhen taking the
readings, return the electrolyte to the cell from which it was taken.

Due to the infrequent use of tractor in cold weather and the extra amount of elec-
trical energy required by starting motor, it is usually necessary to use a higher charging
rate than 1n summer to keep battery fully charged. Refer to instruction on ammeter for
charging information.

Keep the battery clean by using a stiff bristle brush--not metal. Coat terminals
with vaseline to prevent corrosion. If battery is removed from tractor, be sure the posi-
tive (+) terminal 1s attached to ground cable when reinstalled.

7




Rattery box cover should be in place and tightened snugly toprevent battery from
being damaged by vibration. Ee sure small rubber insulators on bottom of coverare in place
and in zood condition., Any non-insulated metal across top of battery will short and cause
it to lose 1ts charge.

In event the tractor is not to be used for some time, it is advisable to remove
the battery, nave it fully charged and stored in a tasezient or some similar place where
the temperature 1s to be as low as possible, but above freezing.

If any difficulty is experienced with the battery, consult your local Allis-Chal-
mers dealer or local battery service station that handles this make battery.

GENERATOR. The zenerator(4), mounted on left-hand main frame channel, is the
source of electrical supply for the starting and lighting equipment. It 1s driven by the
fan b elt whalch should be adjusted just tight enough to prevent slippage.

The construction of the generator is as simple as such a pilece of electrical
equipment can be made. Other than the followingz, no special attention is required.

Lubricate the bearings at each end through the small oil cups with two or three
drops of 1light oil for each 200 hours of operation.

Do not run generator with battery removed unless wire attached to post on genera-
case 1s disconnected. Do not disturb wires on generator cut-out relay.

The cut-out relay, attached to zenerator case, prevents the battery from dis-
charging, through the generator, when zenerator is idle. The only care necessary for this
is to examine the points occasionzlly, and if plitted, file them smooth with a fine point
file.

AMMETER. The ammeter(40), located on the dash, indicates the charging or dis-
charging rate of battery.

If ammeter should rezister discharge with lights off,disconnect the battery cable
to prevent its discharge until the difficulty is located and corrected. Such a condition
is usually caused by a worn or frayed wire making a short circuit or by cut-out relay points
being stuck together.

The lighting switch 1s also a generator output regulator. With this type switch,
it is possible to increase the charging rate of the battery without making any changes in
the generator. The operation of the switch is as follows: with control rod (36) forward
as far as possible, charging rate is from two or four amperes and lightsare off;when pulled

~out to first stop, lights are on and chargiiig rate remains the same; when pulled back as
far as possible, the lights are off and the charging rate is increased t o approximately
twelve amperes. This last position 1is to be used only when the battery, due to abnormal
conditions of operation, looses its charge faster than the regular charging rate can make
up. In ordinary tractor operation the danger will be to overcharge the battery.

STARTING MOTOR. The starting motor(l), is mounted on the clutch housing,having
a connection which automatically engages the flywheel, with the engine idle, when the starter
button is depressed. :

Lubricate the rear bearing tarough small oill cup with two or three drops of 1light
0il for each 500 hours of operation.

The starting motor seldom causes any difficulty, but if it should, any one of the
following may be the cause:
1. Exhausted battery.
2. Broken or loose wires.
3. Loose or corroded battery terminals.
4, Starting switca making poor contact.

FUEL FILTER

A fuel filter is located just below the fuel tank and should be cleaned at regu-
lar intervals. Remove the glass bowl and screen, and wash out any sediment or water that may

. have accumlated.

AIR CLEANER

Instructions as to care of the air cleaner are given on the alr cleaner body.
Follow these instructions carefully. Be sure the oil cup is filled to the level of the bead
stamped on the side of the cup. Used crank case oil 1s satisfactory if thin and clean. The
use of heavy 01l in the cup will result in a restriction of air to the carburetor, result-
ing in an over-rich mixture and excessive dilution of the lubricating oil. Inspect after
each 10 hours of operation, and if the oil is heavy with dirt, or it the cup containsa layer
of sediment, drain and refill with fresh oil.

Inspect the hose connections on air inlet tube frequently and kesp them tight and
in good condition.




BREATHER

The crankcase breather cap, located on top of the cylinder head cover,should be
Inspected dally. It must not be allowed to become clogged with dirt as pressure will be
created in crankcase, causing oil leaks at main bearings, magneto shaft and other points.
Wash breather cap daily in gasoline, dip in lubricating oil and replace after throwing off
excess oil.

OIL FILTER

The oil filter 1s a highly efficlent unit for the purpose of filtering abrasive
particles from the engine crankcase oil supply. This naturally adds life to the many mov-
ing parts that are dependent upon this supply for lubrication.

The filtering element consists of a metal can packed with a special long thread
filtering yarn. The oil is forced through a tube to the top of the oil filter element and
Is filtered as it passes down through the filtering yarn.

When gasoline is being used for fuel it is necessary to replace the filtering
element and its container after each 200 to 400 hours of operation, but if low grade fuel
1s being used, it is necessary to replace this element after each 100 to 200 hours of ope-
ration.

The replacement container is supplied packed with the necessary quantity of fil-
tering yarn and has a wood stick in the center to keep the hole in the filtering yarn open
80 that the oll tube which exténds up in the element, can enter freely. This wood stick
should be removed with a twisting motion before attempting to install the element.

A new element can be purchased from any Allis-Chalmers dealer for a few cents.

It is very important to replace the above element as directed as this unit will
ald in keeping the crankcase oil clean and add many hours of carefree service to the 1life
of the motor.

CAUTION: Do not attempt to remove and wash the filtering yarn oruse any mater-
1al in container except that as furnished as regular equipment.

Install, only, a new container, packed, as is supplied by the Allis-Chalmers Mfg.
Co. for the protection of the motor.

OIL PULP

The oi1l pump requires very little attention. It is of the geared type driven by
a gear whicn meshes with a second gear on the camshaft. It is considered good proctice to
clean the oil pump screen each secason. This can be done by removing the oil sump.

CARBURETOR ADJUSTHENTS

The carburetor mas two adjustment needle valves for correcting changes in fuels
ad atmospheric conditions. These are known as the "Idling Adjustment Needle", and the,
"“ain Adjustment Needle".

The idling adjustment needle, located on front of throttle body, controls tke air
for the 1dling mixture. Turnin:z in this needle shuts off the flow of air and makes a rich-
er fuel mixture. Turning out makes a leaner mixture. A good place to start for adjustment
Is one and one-half turns open. Do not expect a new motor, that is too "stiff" to rock
freely on compression, to idle smoothly.

To get the proper 1dling speed, set the stop screw on the throttle valve arm of
carburetor. Turn stop screw to right to increase and to left to decrease idling speed.

The main jet adjusting needle, located on front of fuel bowl, 1s for admitting
more fuel to engine than 1s normally supplied by the main jet, which may be necessary due
to the variation in fuels and atmospheric conditions. Turning out admits more fuel and
makes a rich mixture. Do not force the needle down on its seat as 1t will cause damage to
these parts.

LAGNETO

The contact points must be Xept clean and properly spaced. If pyramided or pit-
ted, they should be made smooth with a tungsten file or a stone, and adjusted to allow a
gap of .020" when open.

Spark plug points should have a gap of .030 to .035 inch.

The mazneto is manufactured by a reliable company and is serviced throuzh its
many authorized service stations.

GOVERNOR

The governor is of the variable speed non-adjustable type, and is desizned for
an operating speed of 1300 R.P... under full load. It is very important to have all link-
age, from governor to carburetor, work freelsg.




LATN AND COMNECTING ROD BELRING ADJUSTLENT

The main and connecting rod bearings have removable shells. gShims are provided
to make correct adjustment.

Do not adjust bearings too tight. To provide for proper-lubrication the bearings
chould have .002 inch diametrical clearance. This clearance will allow crankshaft to turn
freely when all bearings are adjusted.

If the shims provided will not allow the correct adjustment, do not flle the bear-
ing caps, instead new bearinz shells should be installed.

d#nen coupling up the rods be sure to replace the bearing cap on its original rod
and in 1ts original position, also draw the nuts tizht and lock with the proper size cot-
ter Xeys.

CYLINDER LINERS, PISTONS AND RINGS
The engine hasrenewable cylinder liners which makes reboring unnecessary.

Oversize pistons and rings are not supplied. If wear on the cylinder liners is
sufficient to require oversize pistons and rings a new motor assembly consisting of liners
pistons, ringzgs, etc., should be installed.

The old liners can be readily removed from the top of the engine block by the
use of a suitatle puller.

#hen Installing new liners, they should be forced stralght down in the bore of
the block to prevent possible damagze to the rubber packing rings.

Always use new packing rings when installing iiners, as the danger of a water
leak at this point is too great to risk their use the second time.

VALVE CLEARANCE AlD V ALVES

Correct clearance between the valve stems and rocker arms should be maintained
at all times.

To adjust clearance, turn engine with crank until valve closes and push rod is
at 1ts lowest position. Loosen wvalve adjusting screw lock nut and turn screw until there
1s .010 inch clearance between the rocker arm and valve stem with enzine at normal opera-
ting temperature. Use a thickness Zauge for making this measurement. Tighten lock nut and
recheck.

Lack of compression because of Ieaky valves may be caused by either insufficient
clearance between rocker arms and valve stems » by the collection of carbon at the valve
seats or by carbon or a gummy substance on the valve stems preventing the closing of the
valves.

If, when cranking the motor over, there 1s a lack of resistance on one or more
cylinders at the compression stroke, the pistons and rings being in good condition and there

1s sufficlent clearance between the rocker arms and valve stems, it indicates that the valves
need regrinding.

Because of the hardened steel exhaust valve seat inserts in the exhaust valve
positions, 1t is recommended that the valves be refaced on a machine made for this purpose
" and the seats be resround with a high speed valve seat grinder.

i As a final operation, the valves and seats may be polished by lappinz them in
with a small amount of valve grinding compound. In this manner a perfect seat can be ob-
talned which will give many hours of satisfactory service.

RADIATOR AND COOLING SYSTEM

Only rain or soft water should be used in the radiator if avallable. Hard or
akaline water will form a scale which will Impair radiation if allowed to build up in the
cooling system. The use of washing soda will help to dissolve this scale; and where only
hard or akaline water is availlable the washing soda should be used at regular intervals and

before the accurmlation of scale becomes heavy enough to scale off and stop up the radia-
tor passages.

In cold weather an anti-freeze solution can be used in the radiator. However,
alcohol cannot be used, when low grade fuel is being burned, because of its low boil ing

point. If low grade fuel is being burned, Prestone or some similar cooling solution should
be used.

Do not run engine without water or some other cooling solution in the radiator.
Never pour cold water in a hot motor when the water 1is low.

There are two places to drain on the cooling system. One is located on the bot-
tom of the radlator, left side and the other in front of the carburetor on left hand side
of engine block. Drain BOTH places. Make sure that all water drains out before you leave
the tractor. Do not take chances by opening drains and leaving before you are sure all
water has drained out. :

10




CLUTCH

The clutch 1s of the spring loaded single plate dry disc type. The release en-
gagement 1s by movement of the clutch shifter (77) and the throwout bearing(37) contacting
the 3 release levers (24). (Refer to group 280980)

Each release lever has an adjusting screw which is for the purpose of regulating
the lever contact with the throwout bearing. As the clutch facings wear, the release le-

vers move nearer to the throwout bearing and the only clutch adjustment necessary is to
provide clearance at this point.

To adjust: Remove plate from bottom of clutch housing and turn adjusting screws
to allow a clearance of 1/4" between the ends of each of the 3 release levers aml the throw-

e FAN BELT ADJUSTMENT

Loosen the two nuts on the fan belt pulley and turn the front section to the left.:

Do not tighten fan belt more or oftener than necessary to prevent slippage. On tractors
equipped with generator,belt may be adjusted by loosening capscrew holding generator brace
and moving generator out.

FRONT WHEEL BEARING A DJUSTMENT

The front wheels are mounted on taper roller bearings. At frequent ‘intervals
remove the welght from wheels and examine side play. If side play exists it will be neces-
Sary to adjust bearings.

To adjust bearings, remove the hub cap and tighten the nut on end of spindle un-
til all play is removed but with no binding. The inside of the wheel hub is provided with
a felt washer to protect bearings from dirt and retain grease in hub. This felt washer
should be replaced each season.

REAR WHEEL BEARING ADJUSTHMENT

Remove the weight from rear wheels at regular intervals and inspect ad justment
of bearings. Correct adjustment of these bearings play an important part in the 1life of
final drive gears and also cork oil seal, Bearings are adjusted by tightening nut, (Item
64 group 280991) on end of stub axle, until all end play is removed with no binding.

BRAKES

Hand operated brakes, to aid in turning, act on drums installed on final drive !

shafts. To adjust, remove cover from top of brake housing and tighten adjusting nut until
correct travel of hand lever is secured.

BELT PULLEY

To engage pulley for belt work, loosen lock nut and back out set screw, located
on clutch housing just inside of main frame channel, far enough to allow pulley tube to
slide farther into housing. There is an arrow mark on the main frame channel and also on
pulley tube for guidance in properly meshing gears. These marks should be in line with
each other. Turn set screw in tight being sure it has entered a hole in tube. There is
a series of holes provided around tube which are SO0 spaced that by loosening setscrew and
ftuming tube to left a .005" deeper mesh of gears may be had for each hole turned in this
direction or vice versa by turning to right. Be sure the set Screw 1s seated in the hole
desired and tighten both set screw and lock nut.

The pulley 1s 9" in diameter and runs at a speed of 1170 r.p.m. at normal engine
speed. The motor should always be run at normal speed where constant power is needed and
heavy belt load 1s encountered.

To figure speed of driven units or determine size of pulley, multiply the dia-
meter of driving or engine pulley by its revolutions per minute, and divide by R.P.M. of
driven unit. Example: 9" diameter x 1170 R.P.V.= 10530. 10530 divided by 1000 (R.P.l.
of driven unit is 10.5 which is the size pulley needed.)

e cannot over emphasize importance of having the proper size pulley on the dri-
ven unit. iuch power is lost and unnecessary load put on motor unless proper pulleys are
used. The pulley furnished with tractor is correct size.

DRIVE SHAFT RELEASE COUPLING

The drive shaft release coupling makes possible the 1live power 1ift which per-
mits operating the power 1ift with Tractor either standing still or moving forward.

~ To operate the 1ift with tractor standing, release the clutch; shift transmission
gears into any forward speed position; shift drive shaft release coupling lever (Item 164
group 280991) located on torque tube, to rear as far as possible; then release the clutch.
Power 11ft may now be operated by depressing the power 1ift pedal .

For movement of tractor, the release coupling shift lever must be anead as faras

possible.

Do not attempt to shift release coupling while tractor is noving or drive shaft
(151) revolving. 3

A

e i~

: &

s i

R

ot

T T R M




HYDROMATIC TRACTOR TIRES

It is generally knowm, that to obtain maximum traction with a tractor equipped with low
pressure pneumatic tires, weight must be added. The practice has been to attach cast iron weights to
spokes of the wheels, but after numerous experiments by our engineering department, the use of 1iquid
injected into the tire has shown several advantages.

The action of the tires, Eartly filled with liquid, tends to eliminate "bouncing" toa great
extent. The liquid adds weight to the tractor at the correct point -- nearest to the ground -- and
thereby increases the stability of the tractor. ieight added in this manner is a "free wheeling"
weight and eliminates much of the shock that otherwise would be absorbed by the tractor gears.

As water, alone, will freeze in cold weather, Allis-Chalmers tractor tires are filled with
the proper quantity of 157 calcium chloride solution. Calcium chloride will in no way harm the cas-
ings, tubes or valves. A mixture of 15% calcium chloride and 85% water hasa specific gravity of1.140
and may be tested by the use of an ordinary battery hydrometer. This mixture will form a slush at
100 above zero, but will not freeze solid at 200 below zero. No harm will be done to the tires at
even colder temperatures.

The tires are filled about 3/4 full of the solution and then inflated tothe standard recom-
mended air pressure. This amount of solution will give the same weight as two cast ironwheel weights
on each wheel. If more weight is needed for difficult traction conditions,wheel weights may be added.

Tire companies have instructed their service stations concerning liquid ballast for tractor
tires and they have the necessary facilities for mixing and injecting this fluid into the tires.

If the valve core is to be removed for any cause it will be necessary to jack up tractor and
turn the wheel until the valve stem is on top, otherwise the solution will be lost.

N *;?Q

I D LINE WHEN TercToR
IS S7TrnpOing STt




o
1 '

7 6

i

S (6

1
GROUP_ 280006 - PISTON GROUP 280006 - CONNECTING ROD
P|STON ;
(Grour 280005 anp 280125) i
2 PART !
ITeEM NumB ER QTy. NAME
| { U=3114 4 PisTton ComPLETE - Low GRADE FueL (INCLUDES ITEMS 2 THRU 4)
204462 4 PisTton CoMPLETE - GASOLINE (INCLUDES 1TEMS 2 THRU 4)
2 U-3052 4 Piston PIN
3 U-3043 4 BusHinGg
4 U-3045 4 BusHinG
5 U-3050 8 CoMPRESSION RiING
6 U-3809 4 ScrRAPER RinG
7 U-4000 4 01t RinG
=) 208354 | PisTton RiNG SET (INcLUDES 1TEMS 5, 6 anD 7)
CONNECTING ROD
(GrRour 280006 )
I 280006 4 CoNNECTING RoD COMPLETE - |NCLUDES ITEMS 2 THRU 8
2 u=3112 8 ConnecTING Roo BoLt
3 U=-3210 8 SLorTED Nut 7/16" N.F.
4 204720 8 SHIM
5 900802 8 3/32" x 1" CoTTER PIN
6 U-3989 8 Conn. RoD BEARING STANDARD
204926 8 Conn, Roo BeEARING 020" unDERSIZE i
7 U-3l88 4 Pin BoLT i
8 9042086 8 3/8" LockwASHER i
STANDARD SPECI AL
Meoi1um ComprESS1oN HieH ComMPRESSION
» KiT 280641 ' Kit 280642
4 U=3114 204462 Piston AssemsLy
8 U=3050 uU-3050 CoMPRESS10N RinG
4 U=~4000 U=4000 OiL RinG
4 U-3809 U~3809 ScrRAPER RinG
4 207435 207435 CYLINDER LINER
8 207436 207436 PackinGg RinG

NO PARTS OF THESE KITS WILL BE ACCEPTED FOR CREDIT

13







CYLINDER BLOCK
(Grour 280001 )

PART
| TEM NuMB ER QryY. NAME
I U=3644 | CYLINDER BLOCK ASSEMBLY = INCLUDES |TEMS 2 THRU 9
2 U=3020 | Main BEARING CAP = REAR
3 U=3021 i Main BEARING CAP - CENTER
4 U=3157 | MAIN BEARING CAP - FRONT
5 U=3025 6 Main BeEarRING CAP ScrREew
6 204722 2 SHIM
7 204721 4 SHIm
8 207481 3 CAMSHAFT BusHiING -
9 91001 | | 2-1/2" Expansion Prue
10 207435 4 CYLINDER LiNER
11 U-3158 2 MAIN BEARING BusHiING - FRONT
12 U=3024 4 MAIN BEARING BUSHING - REAR AND CENTER
13 910121 | 5/32" x 1/2" GrRoov-Pin  TypEe |
14 910549 3 WiRrRE
15 207436 8 RusBer Packing Rine
16 U-3138 2 M.B. CapP GASKET
|7 U=3036 2 M.B., Cap GASKET
18 U-3042 | REAR O1L SEAL RETAINER
19 U-3041 2 REAR HALF Cork Ring
20 U-3056 3 REAR Oi1L SEAL CAPSCREW
21 U-2626 | WIRE
22 U-3183 | O1L Gauce Rop AssemeLy
23 U-4014 | O1L GAauge Roo SEAL
24 U=3118 | O1L GAuGE BusHING
25 U-3129 | O1L RELIEF VALVE PLUNGER
26 U=3144 | O1L ReELIEF VALVE SPRING
27 U-3128 | 01t ReEviEr VALve PrLuc Nut
28 U=3130 | O1L RELIEF VALVE GASKET
29 U-3004 8 Cvr, Ho, StUD
30 U-3003 4 Cvt. Ho, STUD
31 U-3461 12 CyLe. Ho. StuUD NuUT
32 E-2565 12 WASHER
33 U-3904 | PusH Rop AssemMBLY = INCLUDES ITEMS 34 AND 35
34 U=3908 2 Stuo
35 900366 2 5/16" Nurt
36 900366 2 5/16" Nut
37 903629 5 3/8" x 3/4" Capscrew
38 U=320I | CovER STuD
39 U=3030 2 PusH Rop CoveR GASKET
40 U-3034 2 PusH Rop CovER GASKET
41 900367 I 3/8" Nut
42 904206 6 3/8" LockWASHER
43 904205 2 5/16" LockwASHER
44 206289 | ENGINE BLock DrRAIN TRANSFER
45 U=167I | ENGINE BrLock DraiN Cock
46 207151 3 CyL. Ho, StuD
47 207132 3 NuTt
48 207152 3 WASHER
CRANKSHAFT EXCHANGE
«204927
2-3/8"-,020"
| 204925 CRANKSHAFT
| U-3033 CRANKSHAFT GEAR
| 910184 #8 WooDRUFF KEeY
4 U=-3869 Mairn BEARING BusHinNG - CENTER AND REAR
2 U-3868 MAIN BEARING BUSHING - FRONT
8 204926 CoNNECTING Rop BEARING BusHING
4 204722 MAIN BEARING SHIM - FRONT
8 204721 MAIN BEARING SHIM - REAR AND CENTER
8 204720 CONNECTING RoD SHim
205260 WoRN SHAFT RETURN NUMBER
| 204061 CRANKSHAFT Wick

T

=

e e




W T el e e T

[1 y 3 i a j
77 0, AL IS, 7 ke & % V7777 755 77
724 WA G5 G iz ©iz ;/_ A VA B

N
Y
RN

N

N

n

% O @

i
§ CAMSHAFT
3 (Grour 280003 )
H ParT .
IlTem  NuMmBER QTy. Name
| U-3028 | GEAR
2 U-3027 | SHAFT
3 U-3031 | THrRusT PLuG
4 904260 ! CounTERSuUNK P1PE PLuG 3/8"
5 E-13 3 Capscrew 3/8" x 13/16"
6 910549 3 1/16" x 8" Sort STEEL WIRE
7 U-3018 8 PusH Roo
8 U=3017 8 TAPPET
5;' 9 904206 3 LockwAsHER 3/8"

@0

AN

—_ S
N___bo)

e

CRANKSHAFT
(Grour 280977)

| U-3985 | CRANKSHAFT 2-3/8" Crank Pin
204925 I CRANKSHAFT 2-3/8" ,020" unDERS1ZE CRANK PIN
2 204061 | O1LiInG Vick
3 910184 | #8 YooDbRUFF KEY
i 4 U-3033 | CRANKSHAFT GEAR
5 208195 I FLYWHEEL - INCLUDES ITEMS 6 AND 7
6 208131 | FLYWHEEL
7 208132 | RING GEAR
8 U=-3075 4 CAPSCREW
9 910548 2 10" or #14 Sort lron YIRE
10 U-3088 | Fan DrR1vE PuLLEY
1 bl U-2149 | SPeECIAL SET Screw 5/8" x |-7/16"
12 903574 1 5/8" Jam Nut

(SEE CRANKSHAFT EXCHANGE ON PREVIOUS PAGE)
16




CYLINDER HEAD AND VALVE
(GrRourP 280007)

pe T |

P

W - PaRT
N &) (M @E)(R a ITEM NUMBER QTY. NAME }
< n
= 1 205826 1 CyLinDER HEAD ASSEMBLY = .
i, INCLUDES 1 TEMS 2, 3 anD 4 |
EA = 2 U-3164 4 EXHe VALVE INSERT i
cu 3 U-3142 4 VALVE STEM GuiDE i
% 4 U=-3093 2 CorE HoLE PrLue {
@ = SN 5 U-3198 | CYLINDER HEAD GASKET i
A 6 U=3166 4 INLET VALVE
7 U=3167 4 ExHe VALVE
| 8 U-2833 8 VALVE SPRING :
9 U-3149 8 VALVE SPRING CaP 'l
10 U=3131 16 YaLvE SPRING TAPER i
f 1l 208046 8 Rocker ARM AssemBLY - INcCL., {
5 ITEMS |14 anD 15
g 14 U=3132 8 VALVE ADJUUSTING SCREW
15 910123 8 3/8"-24 Nut
T 16 U-3007 4 RockeER ARM SuPPORT
,‘,"\ 17 U-3014 4 Rocker ARM SupPORT STyD
18 U=4013 4 CopPER WASHER
19 910123 8 3/8"-24 Nut
\n) 9 20 U-3008 | ROCKER ARM SHAFT
21 U-3035 2 RockER SHAFT PLuG
22 U=3009 2 ROCKER SHAFT WASHER
23 U=3010 | RockER SHAFT OjL CoLLAR
r 24 U=3091 2 RockerR CoLLAR SPRING
25 U=3092 2 RockER CoLLAR RETAI NER
L8 26 U=301 | 2 RockeErR SpaCER SPRiING
27 206861 | RockER SHAFT O1L Tuse Assy,-
e J INCLUDES 1TEMS 28 AND 29
( ~~\® 28 910126 I #68F Conn. 3/16" x| /8"
f o) 29 910129 | #69F ELsow 3/16" x | /8"
of 30 U-3902 | CyLiNDER HEAD O1L Tuse
“w 3l 910129 I #69F ELsow 3/I6" x | /8"
@\ (0} 32 U-3076 | WATER MaN)FOLD
! 33 U-3077 2 WATER MaANIFOLD GASKET
34 *U-2890 4 SPARK PLuG
35 U=3155 | CyLinDER Heap CovEr
g 36 U-3196 | BREATHER CAP - COMPLETE
37 U-3006 | CvL, Ho, Cover GASKET
e 38 204801 8 VAaLve Stem Snarp Rineg
39 205215 4 EXHe VALVE SteEM GuibDE
45 £-1692 4 WASHER
46 U-3059 8 VaLve SprinNG SeaT

o
2

i—— X gy
Ve —e | —O@

N §.‘\

»,‘//
i

bv“-

>




o

:
:
i
2

3

by
§p

K \\\;\\\\\\\ :
\,. AR

N
R 7

/

é@?@

®

® & 996

Gear Cover Cork RiING #243 FiNE

GEAR
(Grour

x 1-3/4" CapscrEew
x 2-1/4" Capscrew
x 3-1/4" CaPscrEew

COVER
280004 )

GoveErRNOR Speep ConTROL LEVER

CAMSHAFT THRUST ScrReEw ComPLETE - INCLUDES 1TEM |5

PART
I TeEm NumBER QTY o NAME
| U=3053 | GEArR CoOVER
2 903633 4 5/8"
3 90428| | 3/8"
4 906695 I 3/8"
5 900367 2 3/8" Nut
6 904206 6 3/8" LockWASHER
7 904207 | 7/16" LockwASHER
8 U=3054 | GeEAR COVER GASKET
9 U-3040 |
10 uU-3038 | Cork RING RETAINER
1l 208817 | GoveErRNOR ConTROL LEVER
12 901357 | #0 x 3/4" Sto, TaPer Pin
13 208830 |
14 205807 |
15 910124 | 5/8" PLain NuT
19 U-1852 | 3/8" x 2-3/4" Stup
20 208564 | LEATHER WASHER
21 208566 2 SPECIAL WASHER
22 208662 | SPRING




e e

19 A XEXBX2)es2) 6 )14X15) (6) (B .

/3

’
ade s WL e

{

"G

e ——

2
&%;q

o
o

i

—~— 0} - ; ‘\_»

Nl

o=
) ENE®

WATER PUMP AND FAN
(Grour 280012)

ParT

| TEM Nums ER Qry . NAME i

| U=-3184 | WATER Pump COMPLETE = INCLUDES ITEMS 2 THRU 23

2 U=-3056 | Pump Booy i
3 U-3124 I Boby BusHinG ]
4 U-3143 I Booy BusHine tz
5 207122 | Pump SHarT it
(] U-3057 | IMPELLER |
77 910192 | 3/16" x 1-1/4" Groove Pin

8 U=3125 | IMPELLER SPRING

9 U-3126 | IMPELLER SPRING RETAINER h
10 U-3146 | THRUST WASHER it
il u-3123 ! THRuUST WASHER RiING {
12 U-3063 | THRUST WASHER DRIVE PIN :
13 U=3147 I Booy CovEer |
14 U=3127 | Bopy Cover GASKET

15 901 | 64 5 | /4" x 3/8" Ro, Hb. MACHINE SCREw i
16 904204 - 5 1 /4" LockvASHER :
17 207123 | Fan Hus i
18 U=3133 | PuLLEY i
19 U=3156 | CoLLAR |
20 U-314i 2 LockscREW ¥
21 900365 2 /4" Nut % {
22 U-3135 2 LOCKSCREW WASHER i
23 904204 2 | /4" LockwASHER :
24 910261 1 1/8" LuBriCcATOR FITTING !
25 901653 | 3/8" SoLio Pipe PLuc h
26 U-3064 | Fan BLADE

27 903626 4 5/16" x 3/4" CaPscrew i
28 904205 4 5/16" LockwAsHER {
29 U=3073 | FAN BeLT - WiTHOUT ELECTRIC LIGHTS AND STARTER

208215 | FAN BELT - WiTH ELECTRIC LIGHTS AND STARTER

30 U-306| | GASKET !
31 910245 3 3/8" x 1-3/8" CapscrREW !
32 904206 3 3/8" LockwASHER |




LAMI FOLD AND CARBURETOR

(Grour 280985 KEROSENE)
(Grour 280988 GAsoLiNE)

ParT

| TEM NumBER Qry, NAME

| U-3068 I INLET AND EXHAUST WMANIFOLD

7z U=5162 6 INLET AND EXHAUST [iANIFOLD GASKET

3 U=316l 2 ManiFoLo Stup SPAcCER

4 U=-3160 2 3/3" x 3-1/2" idaniFoLo STud

5 U-3072 4 3/8" x 4-3/8" WaniFoLp STuD

6 900817 4 3/8" Cut asHer :

7 U=344| 6 3/8" Duronze Hex Nut

8 U=3179 | EXHAUST iMANIFOLD CoverR - Low GRADE FueL

9 U-3178 I EXHAUST iMAN1FOLD COVER - GASOLINE
10 E-2147 4 3/8" x 1-5/8" Stup

11 905661 | 5/16" x 5/8" CapscrREw

12 208201 | ZENITH CARBURETOR - COMPLETE

13 U-3204 2 5/16" x 1-3/i6" Stup For CARBURETOR
14 U-3205 1 CARBURETOR GASKET

15 904205 2 5/16" LockwaSHER

16 900366 2 5/16" Nut

17 904205 1 5/16" LockwASHER

18 U=344| 4 3/8" Duronze NuT

19 U=3163 6 INLET EXHAUST MANIFOLD

GASKET RETAINER
- 208256 I GASKET SET
0lL SUMP
(Grour 280009 )

| U=3810 | O1L Sump

2 903771 18 5/16" x 7/8" Capscrew

3 904205 18 5/15" LockwAsHER

4 901653 1 3/8" SoL1o Pire PLuc

5 U-1671 | Drain Cock :

6 U-3187 2 O1L Pan Gasker #240 Fine

GROUP 280009 - OIL SUMP

20




32

-
7

e
L1

w B

18 31

Packing WASHER

TAPER PinN

DrAIN PLuG

THROTTLE SToP SCREW

BowL To BoDYy ScREwW

THROTTLE LeEver CLAMP SCREW

THROTTLE PLATE SCREW

AIR SHUTTER SCREW

SHAFT NuT (NOT ILLUSTRATED)

AIR SHUTTER ScREW LOCKWASHER

THROTTLE PLATE ScRew L, WASHR

BowL T0 Bobpy ScrREw Lock=-
WASHER

SHAFT Nut LOCKWASHER

FuEL VALvE WASHER

SHAFT HoLE PLuc WasHER

MAaIN JET WASHER

Lower PrLuec WASHER

MaiN DiscHARGE JET WASHER

FLoAT BRACKET PIN

RATCHET SPRING

AR SHUTTER SPRING

THROTTLE SHAFT HoLE PrLuc

SPRING WASHER

AR SHUTTER PackinG(NOT 1LL)

CoTTER PIN

RATCHET BaLL

Mairn JET ADJUSTMENT (NOT 1LL.)

DRAIN VALVE (NOT ILLUSTRATED)

PARTS FOR 208201 CARBURETOR
PaART ParT
| TEM NUMBER NAME | TEM NumMBER NAME
| B2-62D THROTTLE BoDy AsSSEMBLY 29 CT87 -4
2 B3=39C FueL BowL AssemsLYy 30 CTe3-2
3 C21 -47 THROTTLE PLATE 31 CTQ1 =3
4 C23-10I THROTTLE SHAFT 32 T1S8=10
5 CR27-47-1 THROTTLE LEVER ASSEmBLY 33 TISI0=~10
6 (C38-2| VENTURI (SPECIFY size 18) 34 T8S10-9
i/ C46-25 IDLE ADJUSTING SCREW 35 T15B5-3
8 (52-2 WeLL Vent (sPeciFy sizE) 36 T15B5=3
9 (C52-6-| MaiN JeT (sPEciFy si1zE 28) 37 T2238
10 C55=6 loLing JET (SPECIFY s12E 186) 38 T4l =5
Il C66=26-2 Main DiscHARGE JET (speciFy size 50) 39 T41-5
12 C8I1=17 FueL VaLve AssemsLy (sPEciFYy size 35) 40 T4i-10
13 C85-28 FLoAT AssEeEmsLy
14 ClOl =17 AIR SHUTTER AsSEMBLY 4| T45-8
15 Cl05=-38 AIR SHUTTER SHAFT 42 T56-20
16 CRI06=14 AR SHUTTER LEVER 43 T56-23
17 Cl09=-2 AIR SHUTTER BRACKET 44 T56-24
18 Clll=9 IDLE ADJUUSTING SCREW SPRING 45 T56=25
19 Cl20-4 FLOAT AXLE 46 T56-60
20 Cl31=-4x2 PackinGg Cap 47 T73-9
21 Cl 38-23 Lower PLua 48 Cll1-45
22 Cl138-24 SHAFT HoLE PLue 49 Clll-63
23 Cl40-2 BRACKET ScREW 50 CR37=~1 x|
24 Cl42-16 BowL To BoDY GASKET 51 CT52-8
25 CR28-22 THROTTLE SToF LEVER 52 CT57-9
- 26 CR88-8 FLOAT BRACKET 53 CTé2=-|
27 CRIZ2I =21 THROTTLE SToP PiIN 54 781 =5
28 CR134-| AIR SHUTTER SwivEL C71=-21
CT150=-1




e

NN

NN

SO

DRADRAADN{R

ﬁ‘\

N\

’

Zam

?
\

[/ T

o w

SNRY
[ieciios ool

Ol L PUMP
(Grour 280010)
PART
| TEM Nums ER Qry. NAME
| U=3186 | O1L Pump AssemBLy - IncLuDES |TEMS 2 THRU 17
2 U=3131 I Pump Booy
3 U=3168 | Pump SHAFT
4 U=3100 1 Puup DrivE GEAR
5 U=3174 | Pump DRiIVE GEAR PiIn
6 U=3169 | Pump GEAR - DriVER
7/ 910173 1 #2 Wo0DRUFF KEY
8 U=3171 | Pump lIDLER PIN
9 U=3170 | Pump Gear - DRiIvVEN
10 U=3173 | THRUST COLLAR
1 U-3172 | THRUST COLLAR PIN
12 U=3175 I Pump CovEer
13 U=3176 i COVER GASKET
14 901216 6 #10 x 1 /2" FiL, Ho. MACH, ScREW
15 U=3182 | SCREEN
16 910548 | Screen Lockwire l4-1/4" Long
17 904203 6 3/16" LockwASHER
18 904205 2 5/16" LockwASHER
19 903772 2 5/16" x " Capscrew
20 U=3107 | OsL Pump Tuse AssemsLy - INCLUDES 1TEwm 22
22 310127 2 68F ConnecTorR 7/16" x | /am

22




()

1©)

Lo \\

OlIL FILTER
(Grour 280178)

. PART
I TEM Nums ER QTy, NamEe
| U-3901 | O1L FILTER INTAKE PipPE - AssemBLY INcLUDES 910126 ano 910130
- 9j0I126 1 68F ConnecTor 3/16" x | /8"
- 910130 1 72F Tee 3/16" x | /"
3 204912 I OiL FILTER AssemsLy - INCLUDES 1TEMS 4 anD 6
4 U-3899 | Ot FiILTER TuBE
6 204863 | Cork GASKET
10 U-3898 | O1L FILTER BASE
Il 207834 | O1L GAuGe
12 U-3903 | O1L FILTER GASKET
AIR CLEANER
——e S VTN
(Grour 280978)
| 208101 | AIR CLEANER - COMPLETE
2 2081 14 I AR CLEANER HosE
3 208222 I AIR CLEANER STack Carp
4 910143 2 Hose CLamp #10
5 912592 4 3/8" x 5/8" Capscrew
6 904206 4 3/”" LockwasHER







MAGNETO AND GOVERNMNOR

PART (GrRour 280013)
I TEM NumB ER Qry,. NAME
I 207501 | fMAGNETO
2 U=3203 | AGNETO CABLE RETAINER
3 207552 | O1L FiLLER CarP i
4 u=-219 | Oir FiLLer Tuse
5 U-3526 | HMAGNETO BRACKET
6 903631 2 3/8" x I-1/4" Capscrew
7 903630 | 3/8" x I" CapscrREw
8 904206 2 3/8" LockwASHER
9 904207 | 7/16" LockwaSHER
10 910146 | 1 /4" x 3/4" Str. DoWEL - ONE END ROUND
11 E-1692 2 #ASHER
12 U-3079 I MAG. BRACKET GASKET
13 205834 | MAGNETO SHAFT O1L SeAL AssemsLy
17 U-3080 I MAGNETO GEAR
18 910188 1 1 /4" x 1-5/18" Pin
19 U-3124 2 BUSHING
20 U-3084 | MaGs SHAFT WASHER
21 U-3086 | Gov. Assy. - INCLUDES ITEMS 22, 23, 25, 41, 43, 44, 45 anp 46
22 207723 I THRUST BEARING ASSEMBLY
23 U=3193 1 Gov. YEIGHT PIN
24 U-308I | Gov, SHAFT
25 U-3621 2 Gov. WEIGHT SPRING
26 U-3082 | Gov, CovEeRr
27 905658 4 1 /4" x 1-1/4" Capscrew
28 U-3083 | Gov, CoveER GASKET
29 U=-3095 I Gov. CROSS SHAFT
30 U-3098 | Gov. CROSS SHAFT CoLLAR
31 901357 | #0 x 3/4" Sto., TaPer DoweL
32 U-3096 | CrOoSS SHAFT TuBE
33 U-3099 | CARBURETOR Link
34 900970 2 1/18" x 1/2" CoTTer Pin
35 U-3094 ! GovERNOR LEVER 5
36 901357 1 #0 x 3/4" Sto. Taper DoweL
37 U-3097 2 Gov. CrRoss SHArFT TusInG
38 uU-3192 | Gov. SPRING WiITH PLUNGER
39 U-3527 I Mac, DrRive CoupPLiING
40 910134 1 1/4" x 2-1/8" Pin
4| 9101 47 2 CotTerR Pin 3/32" x |- /8"
42 904204 4 | /4" LockwASHER
44 204144 | COLLAR
45 207722 2 Cross SHAFT (Gove WEIGHT)
46 207721 2 PiN<= FULCRUM WE}GHT
47 207551 1 #1 MAGNETO CABLE
48 207550 2 #2 & #4 MacneTo CaBLE
49 U-3653 1 #3 MAGNETO CABLE
: 2
RADIATOR
. (Grour 280979)
| 20821 | | RADIATOR
2 208187 I RADIATOR SHELL
3 911638 2 5/16" x 1 /2" Ro, Ho.
MACH. ScrREW
4 911526 6 5/16" x 1 /2" Stove SoLt
5 904205 8 5/16" LockwasHER
6 910575 2 3/8 x I-1/4" Macu. BoLt
7 904206 2 3/8" LockwasHER
8 208283 2 BEVEL YWASHER
9 208684 1 THERMO GAUGE
10 U-2887 2 Rap1 ATOR Capscrew Lock
Il 907094 2 1/2" x 1-1/8" Tap BoLT
12 904208 2 1 /2" LockwASHER
2 13 U=3090 I Lower RADI ATOR HosE
14 205800 I UPPER RADIATOR HoSE
15 910143 4 #10 Hose Cramp SR
16 U=-1671 | Rap1 ATor DraInN Cock ——
17 207244 1 Fuer Tank Cap
18 208901 1 RADI ATOR CURTAIN Assy, a

25




; /@

I
26




FRONT SUPPORT AND SPINDLE

(Grour 280131 )

ParRT
| TEM Nums ErR Qry.  Name
| U=2111 | FRONT SuPpPORT
2 910000 1 2" Expansion Pruc
3 910260 1 1/8" LusricaTor FiTTing
4 U-2258 I FRONT SupPoRT CovEeRr
5 903630 4 3/8" x I" Capscrew
6 904206 4 3/8" LoCKWASHER
7. . U-2257 | FRONT SuPPORT CoVER GASKET
8 U-2420 I ENGINE SuPPORT
9 903638 2 1/2" x |-1 /4" Capscrew
10 904208 2 I /2" LockwAsHER
i} U=3227 2 1/2" x 1-3/4" MacHine BoLt
12 904208 2 1 /2" LockwasHer
13 902273 2 1 /2" StLovTED HEX NuT
14 900802 2 3/32" x " SprinG CoTTER
15 U-3226 2 1 /2" Bever Waswer
16 U-3159 | ENGINE SuPPORT SHIM
17 U-3165 2 ENGINE SUPPORT SHIM
- 208392 1 SPINDLE BLock AssemsLy
18 20839 | | SeinDLE BLock
19 910135 2 3/8" x 2-5/8" Str., PIn
20 U-2098 2 FRONT WHEEL SPinDLE
21 U-3462 2 3/4" CasTLE Hex Nut
22 900808 2 1/8" x 1-1/2" CorTer Pin
23 U-3463 2 3/4" SpiNDLE WASHER
24 208393 I STEERING SPINDLE SHAFT
25 903617 1 3/4" x 1-3/4" Tap BovLt
26 900981 1 3/4" LockwAsHER
27 905130 | #F WoooRUFF Key
28 208364 | 3/8" x 3/8" x 3-1/2" Key
29 E-939 | WASHER 2-] /8"
30 205933 | Dower Pin 5/16" x 5/8"
]| E-938 2 SHImM ,005"
32 205932 5 SHim ,025"
33 #2788 2 TIMKEN BEARING CoNE
#2720 2 TimkeEN Cup
34 #15118 2 TIMKEN BearRING ConEe
#15250 2 TiMken Cup
35 33453 | SHAFER BEARING CONE
36 33454 | SHAFER BEARING Cup
37 23700 2 SHAFER BEARING CONE
23704 2 SHAFER BEARING Cup
38 U-2909 I WaAsHER
39 U=l111 I STEERING WORM
40 U-]1063 | STEERING ORM BEARING BRACKET
41| 903644 1 5/8" x 1-1/2" Capscrew
42 904209 2 5/8" LockwAsHER
43 U=1061 2 SHImM ,005"
44 U-1062 2 SHimM .0l4"
45 207959 | STARTING CRANK SPRING SUPPORT BRACKET
46 910187 1 3/8" x 2-1/16" Str, Pyy
47 U-2150 I STEERING SHAFT BEARING
48 910260 | 1 /8" LusRicATOR FITTiNG
49 U-3464 | STEERING ORM GEAR = COMPLETE
50 U-2085 1 SpECIAL SET Screw 5/8" x 2-5/I5"
51 903574 | 5/8" Jam Nut
52 U=2107 | STEERING JORM SHAFT
53 U=2109 | STEERING ORM SPACER
54 U-2101 | Cork SeAL Rine - Lower
55 U=2102 I Cork SEAL RinGg - UppEer
56 E-1594 2 Cork SEAL Rine
E-1695 2 CoRk SEAL RiING RETAINER
U-2100 | CORK RETAINER
U=2103 2 FRONT YHEEL CoRK RETAINER
U-2104 2 FRONT WHEEL FELT /ASHER
U=-2105 2 FRONT WHEEL RETAINER WASHER
U=2106 2 FRONT YHEEL BEARING SPACER
U=3972 | STARTING CRANK
910186 2 3/8" x 1=3/4" Pn
90081 4 | 1/4" x 1-1/2" Sprine CoTTER
u-2123 | STARTING CRANK SPRING
207958 I STARTING CRANK EXTENS|ON
903792 1 5/8" x 1-3/4" Capscrew

27




. 990D
@@@@@@

0 6@ ®

%@m 6% _o_@%@ ﬁ@@@

e

S

|

|

L
(0

" 3
A i3
Qe
=% G
= % K
SO Ny Y
% iy S ¥
R RIS
S ¥
N

1%

, o
) () @) b mm®@&@




CLUTCH HOUSING AND CLUTCH

ROUP
PART
| TEM NUMBER Qrvy. NAME
I 208125 | CLuTcH H6u31Nc
2 910260 2 | /8" LusricaTorR FITTING
3 907059 1 1 /8" StReeT ELsow 900
4 903639 3 1 /2" x 1-1/2" Capscrew
5 208448 1 STuD
6 900369 I 1/2" Nut
7 904541 1 s/bx X |;3/4" CAPSCREW
g ggiggg g :5%" toikvEQSi:RE'
10 208295 | CLutcH - CoMPLETE - InNcLuDes i1Tems || THRU 19
N} 208286 I PRESSURE PLATE
12 20483% | DrivEN MEMBER Assy. - INCLUDES 1TEMs 17, I8 ano 19
17 20483 (5} CLutcH FacinG
I8 204840 6 CLutcH Facing
19 911005 20 3/16" x 5/16" Tus. RiveT
20 208296 1 Back PLATE Assy. = INCLUDES 1TEM 22
22 208288 3 ADJUSTING SCREW SEAT
23 208289 6 PRESSURE SprRING CuP
24 288297 3 ReELease LEVER Assy. - IncL 1TeEms 25, 26 ano 27
25 208290 3 ReLeEAse Lever
ge 20829 | 3 Rﬁtﬁass LEVER AoJ. SCREW
7 910329 3 3/8"-24 Jam Nut
28 208292 3 RELEASE Lever PIn
29 208293 3 RELEASE LEVER SPRING
30 904001 6 3/32" x 1/2" CoTTer PiIN
31 208294 6 PRESSURE SPRING
32 910260 | 1 /8" LusricaToR FITTING
33 903629 | 3/8" x 3/4" Capscrew
34 U-3623 1 CLuTcH SHIFTER CLiP
35 U-2531 1 CLUTCH SHIFTER BRACKET
36 903629 2 3/8" x 3/4" Capscrew
37 A 729 | AeETnA THROWOUT BRG.
38 208221 I CrutcH ForRk
b 39 U-2094 1 CLutcH FORK SHAFT
40 U-2086 2 CLutcH SHAFT Cork RiING
4| U=-2093 | CLutcH LEVER
42 U-2265 2 SpeEci AL SET ScrREwW
43 U-2085 I SPECIAL SET SCREW
44 U-2262 | CLuTCH RoD
45 900938 2 3/16" xPI" CoTTER PIN
46 U-2253 1 CrLutcH PEDAL
47 901279 1 3/8" x I-1/4" Set Screw
48 U-3496 1 CLutcH PeEDAL BoLT & Nut
) . gg U-2256 | gLUTCH PepaL LaTtcH Assy,
E-384 | PRING
53 U-3498 | FooTt PepAL Assy.
56 208085 1 CrLutcH Housine Cover
57 903627 6 3/8" x 1/2" Capscrew
58 U-2077 | CLutcH Housine CoveER GASKET
59 903627 5 3/8" x 1/2" CaPscREW
60 U-1814 | STARTER HoLE COVER = NOT USED ON TRACTORS EQUIPPED WITH STARTER
61 208208 | CLutcH Housine CovER Assy.
64 U-3435 2 THuMB ScREW
65 U-2128 | B;VEL PiN1ON FOR PuLLEY DRIVE
66 904206 (] 3 LoCKWASHER
67 U=-3673 | CLUTﬁn PeoaL LaTtcH Stor
G oofos .. & @ ddmiGearien
70 900370 | 5/8" Nut .
71 900806 1 1/8" x I" CorTerR Pin
72 902161 1 3/8" Jau Nut "
473 903574 3 5/8" Jam Nut
4 U-3808 | CiLutcH PepAL Latch BoLrt
795 U=-2529 | C;uxcn SHAFT CORK RET.WASHER
76 904206 2 3/8" LockwAsSHER
77 U-2530 | CLUTCH SHIFTER :
78 U=-2089 i C;u;cu HousinGg GASKET
79 904206 | 3/8" LoCKWASHER
80 903772 6 5/16" x I™ - 18 CaPscREW
81 904205 6 5(!6" LOCKWASHER
82 910004 1 1" Expansion PrLuc
83 U-2532 2 DoweL Piwn
i 84 8505 1 CLutcH PiLoT BRG. - NEW DEPARTURE
85 u-2416 1 FLywHeerL CovER
86 90566 4 5/16" x 5/8" Capscrew
87 u-2422 | CLutcH InNsPECTION COVER
88 903642 | . 1/2" x 2-1/2" CapscrREw
- 208345 l SET oF CrLuTcH LiNings - INcCLUDES 1TEMs |7, I8 anp 19




@/ '/ 7 ‘f'
@( OOPROO®® ®O®P




TRANSMI SS | ON
(Grour 281107)

84 904208

! 1 /2" LoCKWASHER
- U-2877

BEARING Lock RING FOR |TEM 50

PART B
| TEM Nums ER QTy.  NaMmE “
| 208776 | TRANSMISSI1ON COMPLETE
2 207469 | ConTROL COVER COMPLETE = |NCLUDES ITEMS 3 THRU 39
3 U-3552 I ConTROL CoOVER
4 208824 | GeEAR SHIFT Lever
5 U=-2761 I REveERse LaTcH Spoon
6 U-2870 | SPooN Stup
i U-2869 | Spoon Nut
8 U-2746 | REVERSE LATCH Rop NuTt
9 208825 | Lone SHIFT LEvER LaTtcH Rop
10 U-2788 1 LatcH Roo TRunnioON
11 u-2787 | LAaTcH Roo TRunnion Pin
12 U-2783 | TRUNNION PIN SPrRING
13 u-2786 | TRUNNION PIN WASHER
14 208826 | SHORT SHIFT LEverR LaTcH Roo
15 900970 3 1 /16" x | /2" Sprine CoTTER
16 U-2863 | REVERSE LaTcH SPRiING WASHER
17 U-2747 | REVERSE LATCH SPRING
18 U-2745 | Reverse LATCH ;
19 U-3465 | SHiIFT LEver Pivor PiIn
20 U-2871 I SHIFT Lever ReTArnING WASHER
21 U-2875 | RETAINING Snap Ring
22 U-2762 | Lever Dust Cap -
23 U-2752 3 GeEAR SHIFT PorrPET SPRING g
24 905360 3 3/8" STEEL BaLL
25 U-2789 I REVERSE SHIFT FoRK
26 U-2795 | SHIFT Roo Lue
27 U-2759 2 REVERSE Fork Lock ScrREw
28 U-2792 | REVERSE SHIFT Robp
29 U-2858 2 Ist, 2nvD, 3R0 AND HIGH SHIFT FORK
30 U-2763 | IsT AND 2ND SHIFT Lue
31 U=2751 | 3RD AND HiGH SHIFT Luc :
32 U-2864 4 SHIFT Fork Lock SCREW e
33 U=-2865 6 LockinGg WIRE T
L 34 204882 2 INTERLOCK PLUNGER 1
35 206049 I INTERLOCK PinN
36 u-2778 I IsT AND 2nD SHIFT Rob
37 U=-2777 | 3RD AND HiGH SHiIFT Robp
38 910013 6 13/16" Expansion PrLua
39 91000 | 5/8" Expansion PLua
40 U-2748 | SPLINED MAIN SHAFT Vi
41 U-2770 | REAR SPLINED SLEEVE PR (e
42 U-2784 | SPLINED SLEEVE Pin : : :
43 #1208 1 New DEPARTURE BALL BEARING
44 U-2760 | REAR BEAR ING RETAINER Ring
45 U-2775 | IsT, 2ND AND REVERSE MAIN SHAFT GEAR
46 u-2791 | HieH aNDo 3RD MaIN SHAFT GEAR
47 U-2868 | SP1GoT BEARING SPACER
48 #94520 | HyATT ROLLER BEARING
49 = U-2857 1 MAIN Drive Gear
50 #47510 1 New DEPARTURE BALL BEARING
5l U-2876 | SnaP RinG
52 U-2758 | TRANSMISSION CASE
83 = 901655 | 5/4" SoL1o PirE PLuG
54 - 901856 | I'" SoLip PiPE PLuc o
55° U-2794 | MaIn SHAFT Rear BearinGg Cap
56 U=-2772 | REAR BEARING CaP GASKET
57 903775 4 3/8" x 7/8" Capscrew
58 904206 4 3/8" LockwASHER
59 U=2860 | MaiN SHAFT DusT Cap PACKING
60 U=-2861 I Dust FeELT RETAINING CaAP &
6l 906692 2 | /4" x 3/8" Capscrew o
62 904204 2 | /4" LockwASHER -
63 U-2776 | COUNTER SHAFT ~ 53
64 U=-2771 | COUNTER SHAFT BEARING SPACER
65 #94632 2 HyATT ROLLER BEARING
66 U-2753 o] CouNTER SHAFT GEAR CLUSTER
67 796 | REVERSE IDLER GEAR SHAFT
6855 %@54 | REVERSE |DLER GEAR COMPLETE - INCLUDES I|TEM 70
70 2867 ! | 0LER GEAR BusHING
71 U-2764 I COUNTER SHAFT AND REVERSE Lock PrLaTe
72 903628 | 3/8" x 5/8" Capscrew
73 904206 1 3/8" LocKWASHER
74 U-2797 | PowerR TAKE-OFF CoVER
75 U=-2077 | CovER GASKET
76 903628 6 3/8" x 5/8" Capscrew
77 904206 6 3/8" LockwAsHER
78 U-2773 1 TRANSMISSION CovER GASKET
79 903772 6 5/16" x 1™ CapscREW
80 904205 6 5/16" LockwasHER
8l U-2862 | SHIFT LEVER BaLL
82 U-2078 | SPECIAL STUD
83 900369 | 1 /2" Nut
|
1




i
3!
o @@ L 130(3) , 8) 29 (19) @0 @7 (1213
(79)012)(13)68)(33 | 2017) (79 ©3) (5 (6 |
.Nm\ . T ZAXAS

\

o
Iv \m\‘“yvyoo
\‘\“‘ //; S

\\ e/ |
oS IIIIII @) \ .#,- NS
T B
5 SO .

J &
44) (73 54(55) (59

5 [ i-

21)(14)(16) 0@ (1) @8

;ﬁ

— ‘N
” i
@ (7 _f _F 7 2 87 @
2 \ = = > 28
= B\ % ®
(67 09 (2 12 49

@ 18 @0 (11X1134119) (11018 (89) (98




15952

)

(15

YA
7 B
N -
| _
(S ._i
|/

__..m.Nd N

/

DNNNNN B

/

39

&9
159

X (2 23:‘ 44, 25

4
) y \\\
N\ ..—'l— c'/////ll.\;.“.lm S
I RN /T )
N |/ 0®
NN \
vl gl |

33

42)#3) (93260

‘HW / 0\
“ =
“ )
\ 3
%z

([ \©




REAR AXLE

PART GrRourP 28099}

| TEM Nums ER QTY,. NAME

2 208373 | DiFF. CARRIER & CAP AsSy, - INCLUDES |TEMS 4 THRU 10

4 208070 2 BEARING CaAP

5 u-2578 4 BEARING CAP CAPSCREW

6 912433 6 9/16" LockwAsHER

7 U-2565 | DrRIVEN Pinion REAR BRG. RETAINER

8 900743 2 1 /4" x I-1/2" Pan Ho., RiveT

9 208260 2 DiFFERENTI AL STUD

10 91133 2 9/16" Nut

W] 208654 | DiFF. DRIVE GEAR, PINION & CASE Assy, - INCLUDES 1TEMs 12 THRU 27 (FoRr
12 U=-3269 | DiFF, CASE AssemsLy - IncLupEs I3 THRuU |5 6.6 To | RATIO- 208653)
13 U-2590 I DiFF. CASE - FLANGE HaLFf

14 U=259 | I DiFF. CASE = PLAIN HaLF

15 U-2582 8 DiFF. CASE CAPSCREW

16 U=-2593 2 O1FF. SIDE GEAR

17 U=3272 2 GEAR THRUST WASHER

18 U=-3270 4 DiFrF. PiNtON

19 U-3271 4 PINION THRUST WASHER

20 U-2592 1 DiFr., SPiDER

21 1J-2595 | DiFr, Case CAPSCREW LOCKWIRE

22 208246 | DR1VE PinION & RACE AsSy., - INCLUDES 1TEMS 23 THRU 25 (FOR 6.6 To | RATIO
23 208247 | Drive Pinton & SHarT (FOR 6.6 To | RATIO 208372) 208370)
24 U-2580 | DrRiIvE Pinion REAR BEaRING RAGE

25 U-2581 [ Rear Bre. Race Lock

26 U-2600 | Drive Gear. (ForR 6.6 To | RATIO 205788)

27 U=-2597 12 DiFF. & DRIVE GEAR RjveT

28 #395 2 DiFfFs BRG, CONE - TIMKEN

30 U-2567 | PintoN Fwo, BRG, CAGE

3l #44348 2 fwo. B8rRG, Cup = TIMKEN

32 #44156 2 Fwo. BRG, CONE= TIMKEN

33 U-2569 I Pinion BrRG, CaGe & TorGua Tust CoRk

34 U=2577 | PiNION BRG. ADy. NUT i/ASHER

35 U-2576 | Pinton B3RGc. ADy. Nut Lock

36 U=2575 2 PinioN BRe. Abu. RuT

37 #3920=A 2 DiFFe BRG, CupP - T)MKEN

38 208073 2 VI1FF., BRG, ADu, RiNG

39 208074 2 Aby, Rine Pin

40 900308 2 1/8" x 1-1/2" CorTer Pin

4| U-2588 4 DiFF. 3RG. CaP CAPSCREW LOCKWIRE

42 912461 4 9/16" x |1-7/8" CapscREw .

43 912433 4 9/16" LockwasHER

aq 3-305-N I REAR BEARING - 20WER

46 208094 I TorQUE TuBE

47 208098 I Cover

48 903772 4 5/16™ x 1" Capscrew

49 904205 4 5/16" LockwrsHER

50 U=-2571 | TorQue Tuse CovER

51 U=-2572 | TOoRQUE Tuse COVER GASKET

52 903637 4 1/2" x 1" Capscrew

5} 91244 4 1 /2" LockwAsHER !
54 207187 | Housine Assy, = INCLUDES I1TEMS 56 THRU 66

56 208625 2 Stus SHAFT

57 U-2621 2 Stue SHAFT LockscrRew

5@ 310308 2 5/8" Nur

59 301656 1 17 SorLio PipE PLuG

€0 901654 1 1 /2" SorLio Pipe PLuc

(] U-20532 10 HousING To CARRIER STUD

62 910936 10 7/16" - 20 Nurt

63 U-2645 4 BRAKE OPERATING PIN BUSHING

64 E-343 2 Hus BEARING iHuT

€5 U-1314 I Cover

66 207708 2 O1L 3EAL

67 204207 10 7/16" LockwasHER

€8 210148 2 7/32" x 2" CorTErR Pin

69 U=263I | (CARRIER UOWEL :
70 U=2630 | CARRIER GASKET 1
71 J=2601 2 AXLE URIVE SHAFT

72 U=2624 2 3RAKE DRUM W“HEEL

73 210157 2 TX VooDRUFF KEY

74 U-2625 2 SRAKE DRumM Lock ScREew

75 U=2626 2 LockscrREw LockwiRE

76 U-2603 2 DRI VE SHAFT BRG, CAGE

77 U-2602 2 DRIVE SHAFT O1L SEeAL

78 #7309 2 DR1IVE SHAFT BRG. ~ New DEPARTURE

79 U-2605 2 DRIVE SHAFT BRG. RETAINER

80 J-2606 2 BEARING SPACER VJASHER

8l U-2607 2 BEARING SPRING JASHER

82 U=2609 2 DrRIvE PinioN Key £

83 U-2808 2 ORI VE Pinjon &
84 u-2610 2 ORI VE PINION #ASHER

35 u-2¢1 | 2 DRiIVvE Pinion HNuT

86 900808 2 1/8" x 1-1/2" Correr Pin

a7 U=-2618 2 LOVER PLATE CASKET

88 U-2619 2 Cover PLATE GASKET

£9 U=-2617 2 Drive GeEar Cover PLATE

34



REAR AXLE (ConT'D)

PART
| TEM NUMBER Qry. NAME
90 208126 | Hue Cup & DRiVvE GEAR Assy,(R.H.) = INCLUDES I1TEMS 92 AnD 93
92 #3920 | Hus BRGe. CuP = INNER = TIMKEN
93 #26820 | Hue BRG. Cup = OUTER - TIMKEN
96 208127 1 Hus, Cup & DrRivE GEAR Assy.(L.H.) - InNcLuDES ITEMs 98 anD 99
98 #3920 | Hue BRG. Cup = INNER - TiIMKEN
99 #26820 1 Hue BRG. CupP = OUTER = TIMKEN
102 901655 2 3/4" SoLip Pire PLua
103 U-2615 2 DRI ve GeArR CoVER GASKET
104 903637 12 1/2" x 1" Capscrew
105 2055086 2 BREATHER CAPSCREW
106 91244 14 1 /2" LocKWASHER
107 U-2614 2 DrRive GeEAR CoverR Assy, - INCLUDES 1TEm 109
109 911638 16 5/16" - 18 x /2" MacH. Screw
110 901652 2 1 /4" Pipe PLuG
1 910167 26 5/16" - 24 x 3/4" Capscrew
12 903626 6 5/16" - 18 x 3/4" Capscrew
113 910286 48 5/16" LockwASHER
114 910233 26 5/16" - 24 Nut
115 910323 16 5/16" - 18 Nut
116 912444 8 7/16" -« 20 x |-1/4" Capscrew
117 904207 8 7/16" LockwASHER
118 910986 8 7/16" - 20 Nut
119 U-2533 2 Hue BrRe. Oi1L Seat
120 U-2082 2 Hue BrRec. OiL SeaL RETAINER
121 #3982 2 Hus BRG., CONE = INNER = TiMKEN
122 #26882 2 Hue BrRG. CONE = OuTER = TiMKEN
123 U-587 2 Hus CAP GASKET
124 204339 2 Hus Cap
125 903630 6 3/8" x I" Capscrew
126 910287 6 3/8" LockwASHER
127 207174 | BRAKE OPERATING Lever Assy, (R,H.)
130 207175 | BRAKE OPERATING LEVER Assy, (L.H.)
133 910255 2 3/4" PLAIN JASHER
134 900807 2 I /8" x I-1/4" CotTer Pin
135 U-2633 2 BRAKE BAND Assy.,
142 U-2639 2 BRAKE BanD Linine - Loop HaLr
143 U-28638 2 BRAKE BanND Lining - Abu., Harr
144 907166 32 3/16" x 5/16" HoLLow BRAss RiveTs
145 905125 2 #13 VloobRUFF KEY
146 U-2646 2 BRAKE BAnND TOGGLE
147 U-2647 2 3RAKE TOGGLE PinN
148 U-2548 2 BRAKE 3anD Aby. NuTt
149 U-2649 2 BRAKE BAND RETURN 3SPRING
150 900805 2 1/8" x 5/4" CorTer Pin
151 208249 | INTERMEDIATE DRIVE SHAFT
152 911021 1 5/16" x 1-1/2" WoooRuFF KEY
153 U=2219 I JORM
154 208250 1 SPACER FOR YorRM
155 208095 1 CoupLinGg - (SHIFTING)
156 905359 2 5/16" SteeL BaLL
1 57 U-3661 I SPRING
158 208251 2 STEEL THRUST /ASHER.
159 203252 | BRONZE THRUST 'JaSHER
160 3-1212 | ToRRINGTON NEEDLE BRG,
161 208254 ] THRUST /ASHER FOR JoRM SPACER
162 208255 | SPACER FOR SHIFTING CouPLING
163 208256 | SHirTER Hano Lever Assy - INCLUDES 1Tem 166
166 206456 | BaLL
167 U=-2079 12 REAR “HEEL STUuD
168 904209 12 5/8" LocKwASHER
169 900370 12 5/8" Nut
170 910260 2 | /8" LuBRIGATOR FITTING
171 209021 2 BRAKE HousinGg CoOVER
172 903638 4 1/2" x 1=1/4" CaPscrREW
173 900019 6 1/2" x I-1/2" kiach. BoLT
174 904208 10 1 /2" LockwASHER
175 U=-2537 2 BrRAKE Lock EccenTRIC
176 904541 2 1/2" x 1=3/4" CapscREw
177 902021 2

1 /2" Jam NuTt

35




?)

BELT PULLEY
(GrRour 281093)

I TEM PART No. Qrvy., Name ITEM PART No. Qry. NamE
| U=2671 | PuLLEey 9 #0107 | Ne.D. BaLL BeariING
2 U=2672 | PuLLEY SHAFT 10 . #0108 | NeD. BaLL BEaRrING
S 906910 | 1"-14 Jam Nut Il 206710 1 Snap Rine
4 910260 | 1 /8" LuericaTor FiTTinG 12 208709 I Snap Rineg
5 905857 I Kev 1/4" x 1 /4" x 1-3/a" 13 U-3352 I Cover
6 U-2673 | Tuse 14 U-3353 | GASKET
7 U-2289 | Tuse Ring 15 906968 | 1" LicHT LockwAsHER
8 20871 | | Oi1L SeaL
i Toow Box To Ber MounTan On
EH.CHANNEL LocaTeD As
Swuow (Dot § DasK Lines)
\
WAl Rnoae ,
o) o © ) \O—l o;' g — /Lg)
> ° el LGl e
© o0 o o>y = ¢
1| T
FRAME
(Groupr 280015)
| U-2414 | ReHes CHANNEL 5 904208 20 LockwasHER | /2"
2 U-2415 | L.H. CHANNEL 6 U=-2283 4 CAPSCREW
3 905638 18  Capscrew |/2" x |-} /4" 7 204369 4 LoCckwASHER 3/4"
4 208446 I TooL Box 8 900017 2  iMacHiNE BoLT | /2" x |I"




GOVERNOR CONTROL

(GroupP 28003| )

PART PART
ITEM NuMmBER Qrr. NawmE ITEM NumMB ER Qry. NamE
| 208259 | ContrROL RoD 7 E-1692 | WASHER
2 900970 1 CoTTeER Pin 1/16" x 1/2" 8 E-1690 | Lever SpriING 9/16" x 5/16"
3 E-1764 | BRACKET 9 E-1689 | LEVER
4 900009 2 MacH. BoLt 3/8" x 2-1/2" 10 E-1333 1 Rop Pin
5 E-1765 1 FuLcrum Pin 11 903807 1 Set Screw 1/4" x 3/8"
6 900805 2 CoTTer Pin 1/8" x 3/a" 12 904206 2 LockwAsHER 3/8"
STEERING WHEEL SHAFT AND SUPPORT
(Grour 280025)
PART Rk PART
ITem  NUMBER QTy. NAME ITEm  NumBER Qry. NAME
| U-2260 | Hanp WHEEL 13 205286 | STEERING SuPPORT BRACE
2 912343 | 3/8" x 2" Groove Pin-Tyee | 14 205287 1 STEERING BRACE CAPSCREW
3 U-2151 | STEERING SHAFT 15 904369 | 3/4" LOCKWASHER
4 u-2152 | UNIVERSAL JOINT 16 910186 2 3/8" x 1-3/4" StrRAIGHT PIN
5 910262 | 1 /8" LusricaTorR FITTING 17 208597 1 STeErRING SuarFT Guioe (Low)
6 208869 1 STEERING SHAFT SupPorRT Assy. I8 910574 | 3/8" x I" Macu. BoLT & NuTt
10 910262 | 1 /8" LusRiCATOR FITTING 19 904206 | 3/8" LoCckwASHER
1l 900026 2 1/2" x 4" MacHINE BoLT 20 208598 1 BELT GuIDE AND STEERING
12 904208 2 1 /2" LoCKWASHER SHAFT SUPPORT

37




////// , 1/////1/////// ///

" s!!E Wik’

) /////,// > ,/////////@ .

GROUP 280020

GROUP 280896

PLATE 6

GROUP 280019

GROUP 280023

GROUP 281018

38




FRONT WHEEL
(Group 280020

PART
| TEM NUMBER QTvy. NaME
| U-2068 2 24" x 4" FrRonNT WHEEL
2 U=1020 -4 FRONT WHEEL GuiDE RiING
3 900018 16 1/2" x 1-1/4" MacHiINE BoLT
4 904208 16 1 /2" LockwAsHER
5 910260 2 1/8" Lusricator FiTTing
6 #2720 2 TiIMKEN BEARING CuP = INNER
7 #15250 2 TiMKEN BEARING Cup - OuTER
8 2060856 2 FrRoNT WHEEL Hue Car
9 903625 6 1 /4" x 3/8" Capscrew
10 904204 6 1 /4" LockwasHER
FRONT WHEEL
(GrourP 280896)
| 207493 2 FRONT WHEEL 5.50" - 16™ - IncLuDES 1TEMs | THRU 8
2 207494 2 Rim ano Disc 5.50 x i6" :
3 207495 2 Hus
4 206343 2 Hue Cap
6 #2720 2 Timken BEarRING Cup - INNER
7 #15250 2 Timken BeEarinNG Cup - OuTER
8 207503 10 Hus BoLT
9 910261 2 1 /8" LuericaTor FiTTING
REAR WHEEL
(See PLATE 6
- 204175 2 ReaR WHEEL ror 57-1/8" - 83-3/8" Treap
3 REAR WHEEL
(Grour 280019)
| U=-2678 2 WHEEL 40" x 6"
2 U-2071 40 Sepane Lua
3 900046 80 5/8" x 1-1/2" MacHinE BoLT
4 900980 80 5/8" RiB LoCKkWASHER . %
SKELETON REAR WHEEL
(Group 280023)
I U-2766 2 WHEELS - COMPLETE
2 U=3446 36 Lue
3 900079 36 3/4" x 3" MacHINE BoLT
4 U=3310 36 SPACER
5 904369 36 3/4" LockwASHER
REAR DISC WHEEL
(Grour 281018) -
| 207509 2 Rear Disc WHEEL
2 207508 12 SPACER
7 208663 2 INSTRUCTION TRANSFER

39







FUEL TANK
(Grour 280982)

ParT %
I TEM Nums ER Qrys  NaAME ‘#
| 208122 i FUuEL Tank - COMPLETE = INCLUDES ITEMS 2 THRU 7
2 208123 | FueL Tank = Top HaLF
3 208124 I FueL Tank - BoTTom HALF
4 207244 | Fuer Tank Cae
5 207245 i FiLLeER NEck
6 207246 | FueL Tank Pipe FLANGE
7 208202 =i FuetL Tank BRACE
10 905661 2 5/16" x 5/8" Capscrew
11 904205 2 5/16" LockwASHER
12 208119 | FueL TAnNk SupPORT
13 903638 4 1/2" x 1=1/4" Capscrew
14 904208 4 1 /2" LoockWASHER
15 208110 | PACKING STRIP
16 204828 | Gas TANK COMPLETE - INCLUDES 1TEMS |9 THRuU 24
19 204827 | FiLLER CaP
21 204803 3 SPc. Screw
22 900366 3 5/16" Nut Low GRADE FueL OnLy
23 904205 3 5/16" LockwASHER
24 901165 3 5/16" Cur WASHER
27 U-2670 3 Packineg StrRIP
28 208205 | FueL FiILTER COMPLETE - INCLUDES 1TEMS 28 To 32
29 208377 I FiLTER BowL
30 208363 1 FILTER ScREEN
31 208362 I FILTER GASKET
- 912576 | BaiL
- 912563 | VALVE
32 208104 | Fuer LiNE COMPLETE - INCLUDES 1TEM 34
34 910138 2 1 /4" FLARED Nut = SHORT
35 208243 | Cuip
36 906571 | 3/16" x 3/8" Stove BoLT
37 904203 1 3/16" LockwASHER
38 { 901651 1 1 /8" SoLip PiPE PLue - GASOLINE ONLY
208106 | GAs LiNe Assy, - INCLUDES iTEm 40
40 910138 2 1 /4" FLareED NuT - SHORT Low GRADE FUEL onLY
41 910141 1 1/4" x 1/8" P, Tap CoNNECTOR
42 910161 2 1/4" x 1/8" P, Tap - ELsOW
43 208109 | FueL TAnNk STRAP
44 208112 | PackinGg StriP
45 U-2132 2 Hoop STrRAP CAPSCREW
46 910335 2 5/18" PLailn WAsHER
47 U-3208 I GovERNOR RoD SPRING
48 { 208212 I Hooo - GasoLinE
208115 | Hoop - Low GRADE FuEeL
49 U=3180 | ExHAUST PIPE
50 U=2149 | STARTING MoTOR SET SCREW
51 903574 1 5/8" = 11 Nut

41







DRIVER'S SEAT
(Grour 280027)

ParT
ITeEm NumBer Qtvy. NAME Ivcw Nowse=
| U=145 | DRIVER'S SEAT 8 d
2  U-2785 | SEAT BoLT 9 U744
3 900805 | 1/8" x 3/4" Cotter Pin 10 9S0¢208
4 208237 | SeaT SPRiING I3 Soz£=20s
7 U-2743 | SEAT Back i4 ©oo0817 3
- 204229 | CusHION FOR SADDLE SeAT (STaANDARD owx A1R Tisce TeRacross
WHEEL GUARD
(GrourP 280983)
I 208206 | L.H, WHEEL GUARD ~ COMPLETE
- 208207 | R.H, WHEEL GuARD - COMPLETE
2 208443 | STARTING CRANK CLIP - REAR
3 208444 | STARTING CRANK CLIP PLATE = FRONT HALF
4 208445 | STARTING CRANK CLiP = FRONT HALF
) 208207 | R.H, WHEEL GUARD =~ COMPLETE
DRAWBAR AND PLATFORM
3 (Grour 280026)
2 207860 | PLATFORM ASSEMBLY 13  U=2278 | DrRAWBAR GuiDdE >
6 903644 4 5/8" x I-1/2" CAPSCREW 14 900021 2 1/2" x 2" MAcHINE BoLT
7 208186 | L.H, Foor PLATE 16 206863 | DrAwBAR SuPPORT PLATE
8 U=-2269 | R.H. FooT PLATE . 16 U=2279 | FuLcrum Pin
9 900019 | 1/2" x 1-1/2" MacHiNE BoLT 17 903644 2 5/8" x 1-1/2" Capscrew
10 U=-2272 | DrRAWB AR 18 U-2715 | SPRING BRACKET 5
Il U=769 2 DrRAwsAR Lock BoLt 19 904209 2 5/8" LocKwASHER
12 U-2888 | DRAWBAR SPAGCER 20 904208 2 1/2" LockwASHER
e 21 904208 | 1/2" LockwaASHER
22 904209 4 LockwASHER

DD Va3 LR




P g s

e pp———

o/

X200 paviny wrong 40

91 )\sI 7!

4

%) |




ELECTRIC STARTER AND LIGHTING
(GroupP 280984)
E PaRT
I TEM NuMBER Qry. NAME
| 208199 I STARTING MoOTOR
- 208690 | GENERATOR AND PULLEY ASSEMBLY - INCLUDES 1TEMS 4 AND 5
4 208200 | GENERATOR
5 20826 | i GENERATOR PuLLEY
6 208215 1 FAN BELT
7 208244 1 CENERATOR BRACKET
8 910575 1 3/8" x 1-1/4" MacHiNE BoLT
9 904206 | 3/8" LoCKWASHER
10 208283 I BEvEL WASHER
N 208204 | GENERATOR BRACE
12 90566 1 5/16" x 5/8" Capscrew
13 901 165 1 5/16" Cut WASHER
14 904205 3 5/16" LockwASHER
15 903771 2 5/16" x 7/8" Capscrew
16 900366 2 5/16" Nut
17 208285 | BATTERY Box ASSEMBLY = INCLUDES ITEMS I8 THRU 23
18 208214 1 Box
19 904204 2 | /4" LockwASHER
20 900365 2 1 /4" Nut
21 904153 2 1 /4"  Wine Nut
22 208218 | CoVvER
23 208219 | SPACER
24 208258 l BATTERY GROUND STRAP
25 208257 | BATTERY TO STARTING SWITCH CABLE
26 208225 2 BAaTTERY CaBLE CLiP
28 208128 1 | NSTRUMENT Box (FRONT)
29 208129 | INSTRUMENT Box (Rear)
30 903753 2 #10=32 x |/4" MACHINE SCREW
31 904203 2 3/16" LockwASHER
32 903629 1 3/8" x 3/4" Capscrew
33 904206 I 3/8" LockwASHER
5 35 208197 | LIGHTING SwiTCH - INCLUDES I1TEMS 61, 62 AND 63
36 208198 I Swi TtcH ConTROL Roo
37 912735 1 3/18" x 3/8" Stove Bort
38 904203 1 3/16" LockwASHER
39 910123 1 3/8" Nut
40 208302 | AMMETER
4| 208230 I ReHe LaMP wiTH 6 VoLT BuLs
42 208213 } L.H. Lamp wiTH 6 VoLT Burs
43 208231 2 LAMP SUPPORT
44 208232 2 Lamp Lock NuT
45 U-3435 2 Wine NuT
46 208241 I GENERATOR CaBLE CLiP
47 208242 | GENERATOR & FueL Line Cuip
48 906571 | 3/16" x 3/8" Stove BoLt
49 208233 | Rear LamP wiTH 6 VoLT BuLs
50 208152 1 Lamp SupporRT WASHER
51 U-479 2 Rear Lamp CasLe CrLip
52 208220 | 6 VoLT BATTERY
53 208298 | ReEAR Lamp CaBLE CLiP
54 903258 1 3/8" x 3/4" MacHiNE BoLt
55 208332 | GENERATOR CABLE
56 208333 | CaBLE (STARTER SwiTcH TO AmP, METER)
57 208337 |l CasLE (LiGgHT SwiTcH To AmMP. METER)
58 900369 1 1 /2" Nut
59 208401 | WiriNG DiAGRAM TRANSFER
(] 208960 | Fuse ,
62 912731 3 #8=32 x 5/16" MacHINE SCREW » IN I1TEM 35 R
63 912732 3 #8-32 LOCKWASHER




b : e Z 3 o GRS

T2
b /_ .\.
I




POWER LIFT
(Grour 280058)

PART
I TEM Nums ER Qv NAME
I U=2233 I Housing
3 91248l 2 1 /A" FitTinG
4 035068 2 1/2" x 2-1/4" Bovr
S 910195 2 1/2" Nut
6 904208 2 1 /2" LockwASHER
7 U-3226 2 1/2" BeveL WASHER
8 U=2223 3 Suim 015"
9 U=2224 3 Suim ,005"
10 U=2220 | GASKET
] 205766 | AM
12 910260 2 1/8" LueRricaTorR FiTTING
13 U=3296 | Cam BusSHING
14 U=1840 | RoLLER ARM AND PINS - COMPLETE
15 904005 2 3/16" x 3/4" CorTer Pin
16 U=705 | TrRiP ROLLER
17 U=-3204 | RATCHET
18 U=l 157 | Cam Pin HARDEN
19 90081 | 1 3/16" x I-1/2" CotTer PIN
20 U=1762 1 TRIP
21 U707 | TriP SPRING
22 U-3861 | LEVER SPRING
23 U-3874 I SPRING BoLT
24 900367 1 3/8" Nut
25 900817 1 3/8" Cut WASHER
26 205916 | PeoaL RoLLER PiIn
27 205917 | PepAL ROLLER
28 904005 1 3/16" x 3/4" CoTrTeER Pin
29 U-2291 1 2-9 /32" Cork RinG
30 U=2292 | CoRK RETAINER
31 U=3358 | SHAFT PaN
32 U=3293 | SHAFT PIN
33 U=-3357 | SHAFT COLLER
34 910172 1 5/16" x 2= |/4" GrRoOVE PiIN
35 U-3295 | WorM GEAR
36 U=3292 | SHAFT
37 U-2716 I Power LiFT PEDAL
38 U-3737 | STuD FOR PEDAL
39 900370 | 5/8" N :
40 900938 1 3/16" x 1" CorTer Pin
4] U=-310 ] WASHER
42 904209 1 5/8" LoCKWASHER
43 903638 4 1/2" x 1=1/4" Capscrew
44 904208 4 1 /2" LockwAsSHER
46 205762 1 Power LiFT PawL
47 U-2059 | PawL PIN_
48 900806 1 1/8" x I" CovteR PIN
49 . 205764 | PawL SPRING
50 205765 | PawL SPRING SHIFTER Pin
51 900806 1 1/8" x I" CorTeErR PIN
52 205760 | PawL SPRING SHIFTER
54 205761 | PaweL LiFT PLUNGER
55 205763 I FuLcrum Pin
56 E-2359 I SHiIm #22 Ga,
57 E-2369 1 SHIM #28 Ga,
58 E-2565 I WASHER
59 208032 I RETAIN ING WASHER
TOOLS
(Grour 281019)
NoT |LLUSTRATED
910264 | GREASE COMPRESSOR
U-2885 | SpaRk PLuG WRENCH
207378 2 TRANSFER
208543 I INsTRUCTION TAG
204971 1 WRENCH 5/8" x 3/4"
U=2299 | TIRE Pump
206417 | "L" WrRencH

47




)

SE

21




POWER TAKE-OFF
(Grour 280059)

ParT
| TEM NumB ER QY. NAME
I U=3233 I Housinag
2 U=-3234 | HousiNg GASkET
3 U-814 6 SPECIAL STuD
4 900367 6 3/8" Nut
5 904206 6 3/8" LockwasHeR
6 910000 I 2" Expansion Prue
7 U-3236 | IoLER GEAR
8 U=3730 | IDLER SHAFT
9 . U=3065 I Pin
10 #94532 1 Hratt Bearing (No OuTer RAcE)
1 U=3660 I SLiDiING GEAR
12 204150 | Stus SHAFT- .
13 208943 I Key s
14 905359 2 5/16" fstt"BALL
15 U=366 | I SHIFTER CouPLING SPRING
16 U=-2329 | SnAP Ring
" #15250 | Timken Cup
#15118 | TiMken ConE
I8 #1 4274 I TiuMken Cup
#14137 1 TiMKeN ConE
19 204147 | UNIVERSAL JOINT
20 035892 2 1/2" x 2-1/2" Boit
21 910195 2 1/2" Nut
22 904208 2 1 /2" LockwASHER
23 U=3240 I BEARING CASE
24 903632 3 3/8" x |=1/2" CaPscREw
25 904206 3 3/8" LoCKWASHER
26 U=3245 10 BEARING CASE SHim
27 204153 | Packina
28 204152 | Packina Box Nut
29 U=324| | SHIFTER
30 206786 | Oi1L SeaL
3l 900704 I 3/4" WasHER
32 U=3242 | SHIFTER LEVER
33 U=3731 | SHIFTER Rop COMPLETE
34 206456 | SHIFTER Rob Knoe
35 U=3449 I Rop SuppoRrT
36 906444 2 5/16" x 2" MacHine Bovt
37 904205 2 5/16" LocKwASHER
38 AM=9472 | Link PIN
39 900801 | 3/32" x 3/4" Cotrrer Piw
- 207735 I PoTo0. BRACE ASSEMBLY = INCLUDES ITEMS 40, 41, 42 anp 43
40 207730 I SeeciaL PrLue
41 207731 | SeeciaL Bout
42 207732 | BrRACE
43 207733 | TURN BUCKLE
44 204176 I SHAFT
45 U=3251 | BEARING Housine
46 #1207 | SKF BALL BEARING
L 47 903639 2 1/2" x 1-1/2" Capscrew
48 904208 2 1 /2" LockwASHER
49 910260 | 1 /8" LuericaTor FITTING
50 905657 1 1 /4" x I" Capscrew
51 900365 | 1/4" Nut
52 U=-3252 | BeariINe Housing CoLLAR
53 206786 2 O1L SeaL
54 U=3249 2 GUuARD SuPPORT
55 U=3250 I GuARD PLATE
56 900739 4 1 /4" x 5/8" River
&7 U=3739 | DrRAWBAR EXTENS |ON
58 U-2888 1 SPACER
59 U-3768 | SPeEci AL MAcHINE BoLT
6C 906968 | 1" LockwASHER
8l 900052 2 5/8" x 3-1/2" Macnine BoLt
62 904209 2 5/8" LookwAsHER
66 U=3769 | EXT, SuPPORT PLATE
67 AM-0248 1 Speci AL SET ScRew

68 906515

3/8" Nut

49




@0 //

/

//

b .:/.K 7

\ el

50



SINGLE FRONT WHEEL
(Grour 280060)

ParT
I TEM Nums ER QTY. NAME
I U=3946 1 FRONT SUPPORT
2 901666 I 1" CounTeERsunk PiPE PLue
3 903627 6 3/8" x /2" Capscrew
4 904206 6 3/8" LOCKWASHER
S U=-3779 (] Stup
6 210195 6 1/2" Nyt
7 904208 6 1/2" LockwasHER
8 U=3943 1 FronNT WHEEL Fork
9 U-3944 2 SPeEciAL CAPSCREW
] 900025 2 1/2" x 3-1/2" MacHine BoLt
12 904208 2 1 /2" LockwASHER
13 910264 I Hr=Pro KEgy
14 U=39 47 | SteErRING WoRM GEAR
15 207859 | FRONT WHEEL FORXx BeEaRING RETAINER
16 910260 2 1/8" LuBRiICATOR FiITTING
L 17 U=3945 ! FRONT SuPPoRT Snar Rina
18 U-3949 | BEARING RETAINER GaskeT
19 U~3958 l Lower Cork Ring
20 U=3959 1 UpPER CorRk RiING
21 U=3964 I RETAINING WASHER
22 U=3965 I RETAINING WASHER
23 U=3962 6 FRONT WHEEL BEARING SHiIM
24 U=3963 6 FRoNT WHEEL BEARING SHIm
25 ° U=3961 2 FrRonNT WHEEL SiDE Rine
26 U=3975 I FRONT AXLE
27 U=3994 l FRONT WHEEL
28 903638 16 1/2" x 1=1/4" Capscrew
29 904208 16 1/2" LockwasHER
30 910262 I | /8" LuericaTorR FiTTiNG
31 U=3990 2 " FroNT WHEEL FELT RETAINER
32 U=399 | 2 FRONT WHEEL FELT WASHER
33 U=3992 | FRONT WHEEL BEARING RETAINER
34 #389 | Timken CoNEg
#382 I Tiuken Cupr
#482 1 Tiuken CoNE
#472 1 Timxen Cup
U-2797 I CoveRr
U=2077 I GASKET
#2788 2 TiMkeN CoNE
#2720 2 Tiuxken Cur
U=-3960 | FaN DRiVE PuLLeYy
U=3966 i STARTING CRANK SPRING
U=3971 i STARTING CRANK UNIVERSAL
910253 1 3/8" x 1-3/8" STR, PIN
U=-3967 l SPRING SuPPORT BRACKET
U-3970 | STARTING CRANK UNIVERSAL CENTER
U-3974 I STARTING CRANK UniVERSAL Pin
910186 ! 3/8" x 1-3/4" Str, Pin
U-3968 . | STARTING CRANK EXTENSION
900810 | 3/16" x I-;/!” CoTTER PIN
903792 | 5{8” X l=3/4™ Capscrew
910000 I 2" ExpAnNsionN PLue
U=2107 | STEERING WORM SHAFT
910186 I 3/8" x 1=3/4" Str, PIn
910187 1 3/8" x 2-1/16" STrR, Pin
E-1694 2 Cork SeaL RinG
E-1695 2 Cork RING RETAINER
U=1063 | STteERING WoRM BEARING BRACKET
U=1061 2 SHim
U=1062 2 SHiIM
U=2109. | STEERING WORM SPACER
Usl 111 | STEERING WORM
#23700 2 SHAFER CONE
#23704 2 Suarer Cup
903644 1 - 5/8" x l=l/2" CaPpscrREW
904209 2 5/8" LockwASHER

Sl




52




WIDE FRONT AXLE - STEEL

(Grour 280061 )

PART
ITem Numser Qry. NAME
| U-3946 | FRONT SuPPORT
2 901666 1 1" CounTersunk Pipe PLua
3 910000 | 2" Expansion Prug
4 910260 | 1 /8" LusricATOR FITTING
5 °903627 6 3/8" x |/2" CaPscREW
6 904206 6 3/8" LockwASHER
7 U=-3779 6 Speci AL Stud
8 910I195 6 12" Nut
9 904208 6 | /2" LockwASHER
10 901653 | 3/8" SovLip Pire PLuc
(N} U-3947 | STEERING Worm GEAR
12 U=3960 | Fan DrRive PuLLEY
13 U-2797 | FRoNT SuppoRT CoOVER
14 U-3963 6 STEERING SPINDLE SHAFT SHIm
15 U-3966 | STARTING CRANK SPRING
16 U-3971 | STARTING CRANK UNIVERSAL
17 910263 | 3/8" x 1-3/8™ StrR. PIN
18 U=-3967 | CRANK SPRING BRACKET
19 U-3970 ) CRANK UN)VERSAL CENTER
20 910976 | 3/8" x 2-1/2" Pin
22 U=-3268 | STARTING CRANK EXTENSION
25 910186 | 3/8" x 1-3/4" StrR, Pin
24 9008I10 I 3/16" x 1-1/4" Cotver Pin
256 U-3964 | SPINDLE SHAFT CorRk WASHER
26 U-3958 I SpinoLE SHAFT CoRk Ring
27 U-3945 I FRONT SupPORT Snar RinG
28 U=3949 | FRONT AXLE SUPPORT GASKET
29 U-3965 | SPINDLE SHAFT WASHER
30 U=2077 | FRONT SuPPORT COVER GASKET
31 { #382 I  Timken Cup
#389 | Timken Cone
32 { #am2 | Timken Cup
#482 | Timken ConE
33 204166 | FRONT AXLE
34 204164 | ENGINE SupPORT AsseEmBLY
38 903638 2 1/2" x 1=1/4" Capscrew
39 904208 2 1/2" LockwAsHER
40 U-3227 2 SPeci AL BoLT
41 904208 2 1/2" LockwASHER
42 902273 2 |/2" Nut -
43 900802 2 3/32" x 1" CoTver Pin
44 204162 | FRONT AXLE SuPPORT
45 204163 | Rapius Rop AssEuBLYy
48 900052 2 5/8" x 3-1/2" MacHiNE BoLT
49 904209 2 5/8" LockwASHER
50 204165 | STEERING SPINDLE SHAFT ASSEMBLY
53 910254 1 Hy-Pro KEey
54 U-3944 2 SpectaL CaPScREW
55 2041861 | DraG Link
56 204167 | Cork RETAINER = UPPER
57 204168 | CoRk RETAINER = LOWER
68 204156 | Cork RETAINER
89 204155 1 STEERING GEAR CoRk RinG
60 204159 | Snap RinG
61 204158 | TiE Rob
62 910365 2 7/8" NuTt .
63 208227 2 TiE Rop Fork
64 U-1881 | Tie Rob Fork PIN
NOTE:
PART
ITEM NumBeER QTv. NAME
| 207976 2 FRONT WHEEL ASSEMBLY
6,00=16
2 207494 2 Rim ano Disc
3 207503 |0 FrRonNT Hus BoLT
4 207976 2 Hus
5 207977 2 Hus Car
6 #3320 2 Timken Cup = INNER
7 #14274 2 Tiumken Cup = OuTER
. ® 91021 2 |/8" LusricaTOR FITTING

PART
ITeEm NumBer Qtv, NAME
65 U-68=A | Tie Roo Fork Pin
66 904323 | 5/8" Nurt
67 900808 | 1/8" x 1=1/2" CoTTER PIN
68 204160 | DrAG Link Boor
70 206751 2 FRONT WHEEL SPINDLE Assy,
INCLUDES 1TEM 72
72 U=-48 4 BusHING
73 206752 I L.H. SPiINDLE ARM AssemBLY
INCLUDES 1TEM 75
75 U=67 1 BusHING
76 206753 | R.Hs SPINDLE ARM ASSEMBLY
INcLUDES |ITEM 78
78 U-67 | BusHiNnG
79 U-50 2 FELT RiING
80 205430 2 RETAINING RING
8l U-103 2 SPINDLE WASHER
82 { #342 2  Timken ConE
#3320 2  Timxken Cup
83 { #1413 2 Timken ConE
#14274 2  Timken Cup
84 U=334 2 FRONT WHEEL
85 U-53 4 FRONT WHEEL Guibe RinG
86 900018 16 12" x I=1/2" MacHinNE BoLT
87 904208 16 |/2" LockwASHER
88, U-2107 [ STEERING WORM SHAFT
89 9lolge | 3/8" x |-3/4" Str, PiN
90 910187 | 3/8" x 2-t /16" StrR. PIN
91 E-1694 2 Cork SeAL Rine
92 E-1695 2 Cork RiING RETAINER
93 U-1083 | STEERING WORM BRG., BRACKET
94 903644 | 5/8" x I-l/2" Capscrew
95 904209 2 5/8" LockwASHER
96 U-1061 2 SHim
97 U=1062 2 SHIM
98 U=2109 ] STEERING WORM SPACER
99 903792 |  5/8" x 1-3/4" CapscRew
100 U=t 111 | STEERING WoRM
101 204728 I STEERING BaLL Pin
102 { #23700 2  SHAFER ConE
#23704 2  SHarer Cup
103 904325 2 1" Nut
104 900809 2 I/8" x 1-3/4" CoTtver PIn
106 910006 4 1-1/4" Expansion PLuG
106 910260 4 |/8" LusricATOR FiTTING
107 U=-49 2 SpinOLE Pin WASHER
108 900809 | é/b" x 1=3/4" CoTTER PiN
109 E-425 I PECI AL Nut
110 204541 1 SpEcIAL SET ScREW
1L 910260 | 1 /8" LusricaTor FiTTING
113 905128 2  #17 Wooorurr Key
114 906910 2 1" Nur
115 U-46 2 SpinDLE PInN
16 U-47 2 SeinoLE PN Lock Stubd
117 900367 2 3/8" Nut
118 904206 2 3/8" LockwASHER
119 910261 2 1/8" LusricAaToR Fi1TTiNG

WIDE FRONT AXLE - AIR

(GrouPr 280957)

THE FOLLOWING |TEMS REPLACE |TEMS 84, 85, 86 anp 87 aBovE




NUMERI CAL |INDEX

54

Us3171 eaeses

ParT NoO, PAGE PART No. PagE PART No, Page PART No. PaGE PART No. Page
TIS8=«10.000. 21 U=587c000ve0s 35 U=2291 ¢ seeee 47 U=2747c000es 3l U=-304lcese0s IS
TISI0=10..0. 21 U=708¢eseses 47 U=2292.ccees 47 U=2748. 00000 3l U~3042..0000s |5
B2-62D¢ev... 21 U=707ceseees 47 U-2299.c000s 47 U275l ceeees 31 U=3043,c000e- I3
B3=39Csssees 21 A 729¢0000es 29 U-2329.0sse0 49 U=2762, 0eess 3l U~3045.00000 .13
T8510=9.000s 21 Un769ccseses 43 E-2359c00eses 47 U=2753ceease 3l U=3050¢00cee 13
E=li35icenieene s |6 U=B14,..0000 49 E-2369c0000s 47 U=2755,0000s 43 U=3052,400000 I3
T|585-3..... 2' E"gsaooooon. 27 U"24|4.coo.. 36 U-2758000000 3' U"sossoaoo.i '8
Celi=Al oo istore o 2l E=939cesenss 27 U=2415,,c000 36 U=2759¢0000s 3l U-3054,,.... 18
2258 e sccce 2} U-1020..c... 39 U=2416.c000s 29 Ue2760c00ess Sl U=3055,00s00 19
C23=10lces e 21 U-1061..27,51,53 U-2420.000s.. 27 U=27 6l seeninol U=3056¢sc00es 5
CR27=47=lceo 21 u-1062,.27,51,53 U-2422,,.0.. 29 U=2762c0000s 3l U=3057c0s0se . 19
CR28-22,,.., 2I U-1063,.27,51,53 U=2529.ccess 29 U=2763¢0c00e 3l U-3059¢es0es 17
CR37=1Xl,0ss 21 U=1111..27,51,53 U-2530.0000. 29 U-2764.00000 3l U=306le0e0ss 19
C38=2lis0esse 21 U=l15700000e 47 U=2531 ceveees 29 U=2766.c000se 39 U=30634000es 19
TSR R AT~ #1207 i are aterelt 149 U-2532..0000 29 U-2770. ., . 9l U=306440000e |19
T41=100000se 21 #1208¢0c00ee 3l U-2533.c00es 35 V=2l e islolelelc il " U=3065¢00000 49
T45+8s000se0 21 Bl212¢¢00ees 35 U-2537¢e0eee 35 U-2772, 00000 3l U=3068.s0000 20
C46-25..0... 21| Exl333c00eee 37 U=2557¢0eeee 3l U=2773c00see 3l U=3072¢000es 20
0226555 5550 B3 U-1671..15,20,25 E-2565,.04415,47 U-2775.00wee 3l U=307300000e |9
U7 Te olotslo sl DS E«1689¢s00se 37 U-2565,¢0see 34 Ue2776000ses Sl - 8=3075.s0000 |16
U=48.000000e0s 53 E«1690css0es 37 U=2567cs00es 34 U277 es0aee 3l U=307600000s |7
US49% ate s st 5 E-1692..17,25,37 U-2569¢000es 34 U=2778cceess 3l U=SOeleisniols = il
US5057 e 0ioeisia . DS E-1694.,27,51,53 U=257lcesses 34 U=2783¢cse0ee ol U=3079:0s0es 25
BH2=2cieiele oletort 2l E-1695..27,51,53 U-2572,..... 34 U-2784,0000. 31 U=3080ccs00s 25
C52=6=lc0ces 21 U-1762.00000 47 U-2575.¢c0000 34 U-2786ce00es Sl U=308l seseees 25
CT52«8¢40s00ss 21 E=1764c00000 37 U=2576c00eee 34 U=2787csnsee 3l U=3082.0000s 25
US53i o n 6T E=1765an e en 3T U=2577 s coee 34 #2788 c0e0e27,51 U-3083.0000s 25
C55=64 % o ot i2l U-18l14.,...29,34 U=2578c00ee. 34 U-2788¢0c000 3l U=3084cc000. 25
T56«20c0e0es 21 U=18404s000ss 47 U=25800000s. 34 U=2789¢06000e 3l U=3086cc000e L5
T656=23c0000s 21 U=1852,,00.. I8 U=258lssesse 34 U=2791 0 vess 3l U-3088¢c0ees |6
56224, Aiv Siol U=188l¢ssssss 53 U=2582,000ss 34 U=2792.¢000e 3l U=3090s0se0e 25
Fi56=254%s o storei 121 U=2059¢c000e 47 U-2588¢sse0s 34 U=2794.006000 3l U=309l a0 0sieis T
T56=60¢0s000 21 U-2068¢40000s 39 U=2590,000ee 34 U-2795¢0000e 3l U-309240000e 17
CTSY=40 o o v U=207) eeeees 39 U=259] csseee 34 U=2796esvsss 3l U=3093¢5000s, 17
CTi5 =0 ara o atana o U=2077.0000s0 29, U-2692,..... 34 u-2797,.31,51,53 U=3094.0000.. 25
Cl62=1cccees 2l 31,51,53 U-2593.,00.. 34 U-28330000es 17 U-3095.6000e 25
CT63=2¢0sees 2l U=2078¢0¢eeee 3l U-2598,¢00.. 34 U=2858¢0s000e 3l U=3096¢00eee 25
C66-26-2.... 2I U-2079¢00ee. 35 U=2597.ccee. 34 U-2860c00e0s 3l U=-30970000ee 25
U=6Tceeseess 63 U-2082...... 35 U=2600.0+... 34 U=286lcceess 3l U-3098.00sss 25
US68SA S, ooiict 153 U-2085.....27,29 U-2601400... 34 U-2862¢0000s 3l 25
g 21 U-2086c000ss 29 U-2602,000.. 34 U-2863c00s0s Bl U-3100s00s0s 22

21 U-2089...005 29 U=2603.c000s 34 U-2864ce000s 3l U=3107¢00aes 22

21 U=2093.c0000s 29 U-2605..00.. 34 U=2865¢s00ss Sl U=Sl 25 st D)

TRPfsG st oo U-2094...... 29 U=2606.00s0s 34 U=2867ceeoes 3l U=3114s00cee 13
CB5528 5% s ve 2 U-2098.c00ss 27 U-2607c00ese 34 U=2868¢00eee 3l U=3118sssrse |5
CR88-8...... 2I U=2100cesees 27 U=2608.000s. 34 U=2869.00sss 3l U=3123.000es 19
CTQ =Bt o 1 21 USSHONR o5 2l U=2609.000ee 34 22870k oactoier Sl U=3124,00..19,25
ROPOIT =17 e c0iee 21 Us2li02¢6ssse 27 U=2610400eee 34 U287 ¢e0ees 3l U=3125.000ee |9
U=103% v'e o000 D3 U=2103/sie's 000 27 U=261lo0sese 34 U=2875,00000 3I U=3126e000se |9
Cl05=38..0... 21 U=2104.,.... 27 U-2614¢0e0se 35 U=2876¢c s 0's0e Sl U=3127c00ess |9
CR106~14,,.. 21 U=2105¢000ee 27 U-2615¢000es 35 U=2877¢eeeee 3l U=3128.4000s |5
#01070000ese 36 U=2HO6s oiolsistatit oL, SUS261 T e viv o000k U=2885,00000 47 U=3129seniss I'S
#0108ev00ess 36 U-2107..27,51,53 U-2618essees 34 U-2887c00es0s 25 U=313000e00s 15
ClO9=2¢s0e0e 21 U-2109,.27,51,53 U=2619¢eeoes 34 U=2888, 4 4,0 #43,49 U=313leseoss |7
ClI =9 e a2l U=28li o oiete nie (i U=262] seveee 34 U=2890) e/ oisier il 7 U=3li32 s eioinle 17
Cl11-45,4.0. 21 U-21258.c00ee 27 U=2624,000.. 34 U=2909 s scee 27* U=3133cc0sss 19
Ctl1-63.0:0. 21 U-2128.00... 29 U=-2625,0000.. 34 U-3003.00.00 15 U=31!355 8o 10
Cl20=43cceio s 21 U-2132...... 4li U-2626¢00..15,34 U-3004cc00es 15 U=3138¢00ces |5
CRIZ21=21,.,.., 2I E-2147...... 20 U=2630c00s0s 34 | U=3006c0s00s |7 U=314les0ese |9
Cl3l-4x2,... 2| U-2149.....156,4I U263l covess 34 U=3007co0ees 17 U=3142ceinee 17
GRIBZASIE .55 2] =250 .5 27 U=2632%cceeses 34 US3008% % o b7 U=3l430e0ses 19
Cl38-23c00ss 2! U<216l sesees 37 U=2633¢assss 35, U=3009¢0c0ee 17 U=3144,00000. |5
C138=24,..0. 2I U=2152.00000 37 U=26384e0ees 35 U=3010c00see |7 U=314640000s 13
Cl40=2¢ a0 21 U=2219¢¢00ee 35 U-2639¢s0eee 35 U=30lleseeesse 17 U=314700000s |13
CI42<1i6 arniri2ll U=22206000ee 47 U=2645...... 34 Ue30l460000s 17 Ue3149c000se |7
S R R & § U-2223,40000s 47 U=2646c00ees 35 U=3017¢s0eee |6 USSIHIEE R islersiote’ LT,
21 U-2224¢c0000e 47 U=2647¢00eee 35 | U=3018¢see0s |6 U=3156¢00ses |3

A 25 U=-2233.,¢0.. 47 U-2648...... 35 U-3020¢000ee |15 U=3187¢0eses 15
‘B=305-Noososs 34 U-2253,..... 29 U-2649.¢00.. 35 U=302l eo0vss 15 U=3158 aeieisie o D
UisjloMME s s s 4y U-2256.000ss 29 U-26700000e. 4l Un302444 0000 15 U=3189 i iene 27
URa3g: . e USR5t ere 12N U287 sssicie e’ 36 U-3025¢4¢00sss. 15 U-3160000sss 20
Ao e e =285 8N s Shaon U=2672cc0ses 36 U=3027 o750 0o 116 U=Gli6 s 20
En343 oo o, 34 U=2260) e ese ST WU-2673.00... 36 U=3028ccsess |16 U=3162.00000 20
#382.44.0..51,53 U-2262..00.. 29 U-2678c000se 39 U=30304000ee |5 U-316300sees 20
E=3840000nns 29 U-2265,0%0... 29 U-271500000s 43 U=3031l sosess |6 U-31644000es 17
#389.0000.051,53 U-2269¢e00s. 43 UaP716e000es 47 U=3033¢s00015,16 U=3165:.00s0e 27
#3062 S5 Al ey U=2272¢0000s 43 #2720, ..27,39,5I U=3034s0e00se 15 U=316600000s 17
E=d25570s 6000 10D U=2278¢seeee 43 U=2743¢0000s 43 U=3035¢0s000e |17 U=3 67 ¢lvieinen o 1T
PR EECS el R U=2279,000se 43 U-2744,00.,. 43 U=3036.00pee |5 U=3168c0seesse 22
e S s tateate s 45 U-2283,..... 36 U=2745¢0600es 3l U=30384ss0ses |8 - U=3169600ese 22
#ABZ. s v 0l , 58 U-2289¢s0ess 36 U=274640000ss 3l U=3040¢000.. 18 U=31700000ss 22
g 22

|




PART No, ‘PAGE

PART No. PaAGE

* NUMERI CAL INDEX

ParRT No, PaGe

PaRT No, PAGE

PART NoO. PAGE

USBIT28 sislelolel t 22
USBIN3, oheeer 22
U374/ csienne 122
USG5 e e s 22
U376/ cis osee 22
U=3]178¢:0es0e 20
U=3179¢000ss 20
U=3180¢0s00s 4l
U-318leceses 22
U=3182¢c00es 22
U=3183¢00ses 15
U=31844000es |19
U=3186¢eeees 22
U=3187¢eesee 20
U=3188¢00ses 13
=Bl 2i et el 2D
U=3/1103se s elols. 20
U=3196¢esees |7
U-319840000s |7
US3201 i desine IS
U=3203s0000es 258
U=3204.,0000 20
U=32054¢00ee 20,
U=3208¢00ess 41%
U=321085e s 000 1'5¥
Ue3226, 0.0 0 027,47
U=3227.440.27,53
U=3233,00000 49
U=3234400000 49
Uz 236k s e 49
U=32400000es 49

U=3241 ¢s00ee 49 -

U=3242R N e 1049
J=3245,00000 49
U=3249..000. 49
U=3250% 2% v es 49
U=325liat . 49
U-SEERE S han W8
U=3269 - ssase 34
J=327060000s 34
U=B2%ili ity 34
U-3272.00000 34
US3202580 5. 47
U=3298 5080 47
U=3294,,00.0 47
U=B3295, 00000 47
U=3296c0s0ee 47
U=331000000s 39
0200 iotalsler 105
UGB E2 s 36
UeB3584 00ses 36
US o B5T ettt A
US3B58k 0 e 4T
U=34354440.29,45
U-3441,00000 20
U=3446000000 39

» U=3449,,,000 49

U-346l eesseo |5
U-3462¢000s0 27
US3463s e enien 2
U~3464000000s 27
U-3465.00000 3l
U=3496,00000 29
Ue349840000e 29
Ue35264 00000 25
=352 e asoes 25
U=3532:0000s - 3l
U=B62 e /sl si0ie e 25
U=3623 50 e 29
U-3644,000es }95
U=3655 5 el w25
U=36600000es 49
U-3661 ¢000035,49
U=3673¢e00ee 29
U=373000000s 49

U=373l csoees 49,

U=373700000s 47
J=373%¢e0see 49
J=5768e0eses 49
U=d76900s0ee 49

S U=5779 10 0 es 51,53

U=5808,s0sse 29

U-SBOQAOOO.. ls
U=3810.cee0es 20
U=386l cosoes 47
U-38684¢000es |5
U=3869¢00ses 15
U-3874ceeees 47
U~5898. o9 0N 23
U=3899¢e00ss 23
US3901ES S s 23
U-3902.cc0ee |7
U=3903¢0ss0s 23
U=3904..00.0. |5
U=3908.00ees |5
HII2 0% eloreis oror 1B,
#3920=As000e 34
U=3943,0000e

U-3945, 404,51 ,53
. U-3946.,...5!,53
U=39474000.51,53
U-3949 4404451 ,53
+U-3958.....51,53
UsB95940s00s 5l
U=-3960.....51,53

U-3961 cono0os 5l
U=396240000s 5l
U=3963, 444451 ,53
U-3964.44.,.51,53

"U=3965,.00.51,53
U-3966.440451,53
U-3967 400451 ,53
U-3968..44451,53
U-39704 04451 ,53
U=39T7140400s51,53
U=397240000s 27
U=3974¢00000 Sl
U=3975,0 % ss 5l
BSO8Rl 35
U-3985.0000s 16
U-3989¢000ss 13
U=3990.00e0e 5l
U-3991 eessss 5l
U=39925 e 5l
U-3994.00000 51
U=400040000s 13
U-4013c00ees |7
U-4014¢0000s 15
HTB0G T aeisioisie. 4
85064 sateness’ 29
AM-9248,,000 49
AM-9472,,.,, 49
HIANS (oo siaiotol 153
A cot0 g L5
14274, ,44.049,53
151180 0000027,49
#16250,.27, 39,49
23700, ..27,51,53
23704,..27,51,53
#268200 0 000s 35
#26882: 4 sone #35

L 2'7

 33454..0.000 27

035068400000 47
035892+ 00010 49
#44156. 0000, 34
#44348,..... B4
#4751 00 0 vi00e Bl
#94520.. 0000 31|
#94532, ,
#94632, ...
204061 400ssl5,16
204144,000.. 25
2041 AT o enh 49
20415060000. 49
204152, 40000 49
204153..000e 49
2041554 4i00es 53

204158400000
204159.400s0 53
20416060000s 53
20416l s0000e 53
204162.4000. 53

204163400000 53
204164.00500 53
204165:00000 53
204166.00000 53
204167¢00000 53
204168.000.0 53
204175.00000 39

204229......
204339RSEEN i
204462...... |3
20454l ee0v.. 53
204720.....13,15
20472 s ls

"204722, 4000, |5

204728,.0000 53
204800 seeves 17
204803.,.0.. 4l

204827c000c0 4l
20482800000 4l
204838.000.. 29
204863, 00 ves 23
204882...... 3l
204912,..... 23
204925, ....15,16
2049264400413,15
204970 00 00ee 47
205205 h i I
20526050 51e. 15
2052865 snienn 3l
20528 e le BT
205430% /e rslolas. B3
2055061 e 35
2057608 5ss. AT
205761 sleonr DAY
205762 ke s AT

205763400000 47

2057645 4T
205765, 000.. 47
205766 sen 47
205788.0.... 34
205800 BN NERSs
205807...0.. 18
2058260 s eiens LT
205834, cs00s 25
2059165 srsres 47
2059107 sl AT,
2059825 bioisiel 2
205933, 40000 27
206049, c0000s 3l
206085+0000s 39
20626956 e 1B
206343.00v0s 39
206417000 von: 4T
2064564 4« « +35, 49
20675 ve00es 53
206/1525 e seos 153
206753. 00000 55
206785, 4,000 49
20678600000, 49
2088615 s 0 7
206863, .. ... 43
O S AR )
207liceNh s 9
OB o sloia IS
OB S s s 1B
2O7lS2eaN L L5
2OMITA o s 35
SOTUITS S oo b 35
2ONST o sias 54
207244,....25,4]
COTRAS e e Al
20724600000 41
2073784 0000s. AT
20743544 00.13,15
2074360 < « » o 1 534li5
2074697 w55 viete. S
20748l cseens 1D
2074930 0000s 39
207494,....39,53
20749540 4% 00 39
20750t sl 125
207503444 .439,53

55

207508¢0600s0 39
207509¢s00.. 39
207550¢c0s00s 25
20755l eoeess 25
207552¢0000s 25
207708¢s0000s 34
207721 cvee.. 25
207722.s0000 25
20772300000s 25
207730000000 49
20773l eseoee 49
20773200000 49
207733¢000ss 49
207735000000 49
207834400000 23
207859.440.. 5l
207860¢s00ss 43
207864¢0000s 3l
207958¢4s000s 27
207959¢:0000 27
207975¢ 0000+ 83
207976000000 53
20797 eoves 53
208032...... 47
208046.s000s |7
208070¢s0s0s 34
2080730c00ss 34
208074.s0000 34
208085440s0s 29
208094..000. 34
208095¢40000 35
208098¢s000s 34

2081106 sieie s st 04l
2081l09/cie e iorerel = 41
208110 e e e 4l
2081l e e Al
208145 cece 125
20815 cere s 4l
2081H19/c % aes 4l
20811225 e cee 141
2081255k csleter Al
208124 s eoce. 4l
208125¢ceses 29
208126/ccesee 35
208127 ceeces 35
20812844000ss 45
208129¢400ss 45
20813 Teretcrara e laallE
208132/ ¢ o oote 16
208152.,.,,.., 45
208186elole oisisi 45
208187¢0e0ee 25
208195 siesoe 6
208197 eeiae A5
20819851, s 45
208199/ ¢ slasiet 15

20682024050 4l
208204400000 45
2082054.5.0. 4l
2082064.c0.. 43
2082073 v ape (40
208208440400 29
208211 ,00... 25
208212555 a0 )
208213,.,.... 45
208214....., 45

- 208215.....19,45

208211855 s -5 a5

S20B2¥OR SNt 45

208220¢40000 45
20822  Shicenle: 129
2OB2220 0% siviels. . 2O
208225,40000 45
208227.00vee 53
208230.000es 45
20823l eseese 45
208232, 40000 45
208233440000e 45

208237.00000 43

- 208401 s s 00s

208241l .00s0s 45
208242....,. 45
208243...... 4l
208244.,,.... 45
208246+c000. 34
208247...... 34
208249...... 35
208250.6¢00 35
20825] ce00es 35
208252, 40000 35
208254400000 35
208255...... 35

208256.....20,35
208257¢000s0s 45
208258, . 45
2082689, .44 37

20826000000 34
208261 c0000. 45
208283, ....25,45
208285,..... 45
208286 ks 29
208288.c.0.. 29
208289...... 29
208290, 0000, 29
20829140000, 29

208292.c000. 29

208293, 00000
208294.00000
208295. 40000
20829644 000 e
20829 a0 o0 e
20829864000
208302040000
20833200440
208333, 00000
208337 es0evs
208354, 4400
208362¢ 0000
208363cc0ess
208364 c00s0e
20837062 c0 0
2083724006000
208373 ¢eseen
20837 Tieisio e a6
208391 csuvas
208392, 0000
208398440004

208443, 40040
208444,.040.
208445440000
20844600040
208448¢ 4000
208504 ¢ 4040
2085054 ¢ 60 s s
208543,.....
208564.c..00
208566, .
208597 ¢ e 0o
208598¢ ¢ 00 s
208625, 40040
208653 ¢c00es
208654 ¢, 4400
20866240000
20866344440
208684.44040
2086904 v's o v«
208709, 44 s0s
208710¢ 0000
208%l I'e . oo o'
2087 6le ele o ste
208817¢0enss
208824, 0440
208825, 4444
208826400400
20883040 es0e
208869ccesen
20890l s 0 uvee
208943, 00000
20896000 csss
209021 eoness
280006¢eesss

S
e




UNITED STATES
ABERDEEN, S.D.  HARLINGEN, TEXAS ’OMAHA NEB i
AMARILLO, TEX. HARRISBURG, PA. . .~ - PEORIAVIIE o
ATLANTA, GA. INDIANAPOLIS, IND, _ POQATELLO, D ,
BILLINGS, MONT. ~ KANSAS CITY, MO. 0" . PORTLANDYOREG: .4
: COLUMBUS, OHIO LA PORTE, IND. - : ROCKEORD,ILL.

DALLAS, TEX. LOS'ANGELES,; CAL. " = . -SIOUX CIEY: 1A= 1 =
DES MOINES, IA. : MADISON, WIS: - SPOKANE, WASH. .
DODGE CITY, KAN. "MASON CITY, IA. 4 ‘ST LoUIseMO, -
FARGO, N Sy MEMPHIS, TENN. 8 el SYRA“C'USE N. Y.

'MINNEAPOLIS, MINN. ’é“OILEDO

'QAKLAND, CAL. - : - L

OKLAHOMA CITY OKLA.

CANADA o

» REGINA, SASK. . =\ 5
SASKATOON, SASK. = * |

CH A LM E RS

j}Acvon D VISION—-MILWAUKI:!. U. S. A.

-,1,...‘




